


XZ320/A/B/D 7KF5E a1 S BL&- 1 Bl At

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

77

ﬁ‘f% ........................................................................................................................... 111
PrefaCE e eeeceececeecesentatieieneteteeeecencanenteccetcnccocecccccacncansoccnscccsossccsccscsssssssssccccscsscascssascsnsnnes 1V
XZ320/K 2 AL XZ320 Horizontal Directional Drillses«+s«essessesssssssnseurerreressessesssssssssnnsanenns 1
XZ320AKF5E AN XZ320A Horizontal Directional Drills+s s s sssssssenrerrerereeserseassniasissuuneneens 3
XZ320BAKEE N XZ320B Horizontal Directional Drills+s s s ssssssssesserreresaeserssssanissisnuunennene. 5
XZ320D7KF5E fAHL XZ320D Horizontal Directional Drills+s s sssssssssenrerrereseeseeseasaniasissuneneene 7
1 4B3EE ANCHOT-+++rrsrresrsesrorsrossasssosssssessresssssestasarsartarsnasanssnsesnossrosssosssassosssossosrasss 9
D JREH  Clampeeeeeeeeeeesesesnes e 15
3 H/EG MR Manipulative Deskeres«seesesserresersumsetiin i 17
4 FNFIEL RItAtiOn DIVerse+sseseereeeeeennennenmtnmtumtumtausaaiaassastasaesereetsereerseereeereereesmeameaseans 19
5 AifFHEI%EE  The Handing Device Assembly Of Drilling Rods«««++«eseeessssssusenuriseinininennne, 27
6 FAIEHIBRYE Electrical SyStemerssreesssreeressesrssmnits ittt 31
6.1 FEAXKML AR Left CONMrOl Pangls-«ss-ssssseeeeseeserserrtmrtteterutmmtemteutturenee s eeees 31
6.2 A{UENUEHL  Right CONtrol Panelss-«ssssssesseeeersusemuusiniinitiis i) 39
6.3 WX ML R, ASSIStANt PAnElee+eeeereeeeesneennentemmtmmtumtittiitt e s s s e eeeeeseereeeaees 45
6.4 AkEISEHUM AL Relay Panelesseeesseeeeereeersesteiineinitt ittt e 47
T PRIHFE AL FUEL TAnKsee+eeeeeereeeseesensueeutenttmmtumtint e seeseeseeeseeeseeseeettententeseeneaeeas 55
8 VRUEZRZE Hydraulic SyStemiess««sseseeseessessessnisnumtittittittttttie et sttt e s 57
8.1 ViE RS Hydraulic Systemes«»++s++ssseseereursreetestnninnimianitiitiititetee it st 57
8.2 VAFEVHIAE Hydraulic Tankessssssseseesreereunenrettstmntmnmnmtittiieitette i e e sttt 183
O RENPLERLE Engine SyStemeessreeeesseeesssressseseiittteiitttete ettt ettt 191
9.1 BHNHLZRYE ENgine SyStemess-sseeeeessreersnreessueeerstts ettt ettt st 191
9.2 ZEYEHREIFR Al Filter Systeme««s««ssseeeereseseestaetantnsimimmitiitiitittitette et s 193
9.3 BEHELE AR Radiator ASSEmblys«+«ssseseesseesesessaniantuttittittitttie et s 195
9.4 JYFFHLEFR  MUFTlEr SyStEmmees s sesssssssssnnsnntuntutttttttttista sttt te e taetee s e s 201
10 RHHLE LA Engine HOOAGCOVELSs++++ssresrrsresarnesensueetittee ettt ettt et 203
11 JBIZIEIE AL MU SySLEImseseeerrreessreensnsseistetette ettt ettt ettt 205
12 %L Drill Frameese-««eeseeseeeesesssensessessessesersetserstetteetetteetietterttattamtame s sosaesaees 215
12.1 %5LE DIll Frames+«++eeeeeeseeseeeeensennueseerstuenmmonerseeetteumtonemseeetmemmsoneeeteemmtmeesnees 215
12.2 JEUE  FLAMIEe+++wevvveserssererrennnssereeeeumtansansersttemmtansasseesttemssansasssesttennsossseseessneanssnns 229
13 JEEZE Track Group:s+++«++sssssseeessrruetomiuut ittt ittt et e e 231
13.1 JEEAE  Track Groupe«+«+sseeeeeerseeesertutstmtetes ittt ettt e s 231
13.2 FTFEBEE  Crawlerss-eeseeeeseeeeereentntumenmennuiiietiesie et etstesteeteetteattartaet ssesssnaenssense 233

I HX



\\ XZ320/A/B/D 7KF-5E I BEHL&1F B A

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

13.3 S5 2 IREEk S35 8 Track Roller And Idler Devige:se«sesessrserersreeearanenasteieceananiaeanans 237
13.4 W EHE  LOWer ROIlEr-reereesreesereetnretneatieetitaeituittieetettteteniotenetettotosnastoneotanencones 241
13.5 JiE ASSEIMbLys+eeeeeeeeeeeesansuuiuniiiitiit it 245
LT PP 247
T RPN 248



XZ320/A/B/D /K58 RIS B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

) XCMG /4 4

I

TR 0 A L R P JSUR A T A F AR AR 7= (X Z320/A/B/D 7K T SE [T AL«

A EHR AL 1 K58 WL A8 R 0 RO 3R, B E 5 (5 4 AR AN F P % 7K P 5 [ AL
FEAFIAERGRTR . A BRI A 7= M P B R ILEI R, ™ R 4% % PR AT SR L i, (4
(7K 5 TR HLAL T Bt TARIRES

AR SRR, A R A XZ320/A/B/DIKF E [ ALK K AL S5 K 1 J R R R475 43 42 e /N )
UEAB BTG, TR ARG A AR S FTas B4 ——3F B, HHi<XZ320(0042400000). XZ320A(0041800000).
XZ320B(0042200000). XZ320D(0043000000)" 2T 7> Hot, Rl A A A6 Fadb A7 E R B9 0 i B

oL, REMARY RIRKE RS RANFNE, HIXNBESHRBRERS . RAWFEM .

A A A B LT B ZE BRSO X Z320/A/B/D KV 5 VA LI AL 4, 51072 & 7 dir J00 oA ol 29 3%
TRAT, SERIE A A 12K T 52 [V AL 06 2R

A TR A ARSI MAWIET (AR WEMECRH, WaARE, BASTEM, BEEHMT
LB AR

PRI LR T REA U A BR 2 7
Hudik: o FEL A8 AN TR BF TR X R 1 #5365
HLiE: +86-516-87892612; +86-516-87892620 20124E9 H 55 1A

hll

nm gy



XZ320/A/B/D 7KF-5E I BEHL&1F B A

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

A\ \ v XCMG

Foreword

Thanks for your trust and recognition of XCMG brand and applying XCMG XZ320/A/B/D horizontal
directional drill.

This catalog covers the structure and assembling relationships of XZ320/A/B/D horizontal directional drill
spare parts to ensure the better repair and maintenance of XZ320/A/B/D horizontal directional drill from the spare
parts engineer and the user. This catalog should be used together with Product Operation Instruction. Please perform
the operation and maintenance in strict accordance with this catalog to ensure that the horizontal directional drill is
always in the best working condition.

In order to make it easier for users to retrieve spare parts, this catalog includes the smallest repairable parts
disassembled from the large structural parts and overall procurement parts of XZ320/A/B/D horizontal directional
drill, and also includes detail list corresponding to the shown parts attached with the exploded view. Since
“XZ320(0042400000). XZ320A(0041800000). XZ320B(0042200000). XZ320D(0043000000)” and other items
have no disassemblies, and therefore no analysis and description is provided.

In addition, this catalog excludes information of mud systerm, engine etc., so please refer to catalog of mud
system, engine etc. for relevant information.

This catalog and other attached technical documents are part of XZ320/A/B/D horizontal directional drill, and
thus please properly keep them with the horizontal directional drill during the service lift as the necessary basis of
your use of this horizontal directional drill during.

We will reserve the right for revising Spare Parts Catalog due to the continuous improvement of technology,

and we will not give you further notice if any change occurs, and thanks for your understanding.

XUZHOU XUGONG FOUNDATION CONSTRUCTION MACHINERY CO.,LTD.
Add: NO.36,Tuolanshan Road, Xuzhou City,Jiangsu Province,China
Tel: +86-516-87892612; +86-516-87892620 9/2012 First Edition

Foreword IV



XZ320/A/B/D 7KF5E a1 S BL&- 1 Bl At

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0042400000 XZ320/KFE %541 XZ320 Horizontal Directional Drill

o] IM— | R

No o o~
&
&
![ Rog
. Jil ooy
K- @ fop)
— (@=h. e
Se o[]j_ci fog ~
; &
o Al | &
[]5@ & oo
o H
H
g
H
© .
’
H
o H
g
H
o H

1 XZ320 /KF5E FEEAL



A\

XZ320/A/B/D 7KF-5E I BEHL&1F B A

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0042400000 XZ3207/K-FE M4%5HL  XZ320 Horizontal Directional Drill

[v) XCMG

5
No.

1

B WD

O© © O 0 9 O

11
12
13

YRS

Part Number

0041606023
0041605000
0041614029
0041604000

0042410000
0041608000
0042412000
0042407000
0042407100
0042407114
0041709000
0041613000
0042402000
0041601000

Hutlh

peth

S (RSPsYaY
VAP

HUE R R 4
R A
AR
KAPLRGE
KAPLRGE
RENHLASG
RENPLER S K
e RRIE ARG
BhHAR

JAE

B

Part Name

Anchor
Clamp
Manipulative Desk

Ritation Drive

Electirc System

Fuel Tank

Hydraulic System
Engine System
Engine System
Engine System
Engine Hood&Covers
Mud Systerm

Drill Frame

Track Group

&
Q'ty

1
1
1

1
1
1

ik

Remark

fi. SC8D190G2B1
i 6CTA8.3-C215

fil 6BTAAS5.9-C205

XZ320 /KF-5E [ L

2



) XCMG

XZ320/A/B/D 7KF5E a1 S BL&- 1 Bl At

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0041800000 XZ320A/KF-5€ A4l XZ320A Horizontal Directional Drill

77

dt:]p

a
VAN o
= i i i
3 Y Em
: = o
il — %
H =2
o |lE
H
H
? I
& et
\‘5

3

XZ320A /K5 IR B HL




A\

XZ320/A/B/D 7KF-5E I BEHL&1F B A

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0041800000 XZ320A/KF5E[A45#H1l  XZ320A Horizontal Directional Drill

[v) XCMG

S YRR 2R BE #HE
No. Part Number Part Name Q'ty Remark
1 0041606023 Hh gt Anchor 1
2 0041605000 R Clamp 1
3 0041614029 BRAE G B Manipulative Desk 1
4 0041604000 PPN Ritation Drive 1
6 0041810000 B R Gt Electirc System 1
7 0041608000 PRI AR Fuel Tank 1
8 0041812000 WE &5 Hydraulic System 1
9 0042407000 RANPLR G Engine System 1 fic SC8D190G2B1
9 0042407100 RANHLR S Engine System 1 fic 6CTA8.3-C215
9 0042407114 RANWARG Engine System 1 fic 6BTAAS5.9-C205
10 0041709000 RENHLE S Engine Hood&Covers 1
11 0041613000 PR IZIERG Mud Systerm 1
12 0041802000 ghze Drill Frame 1
13 0041601000 JERA: Track Group 1

XZ320A KPEENL 4



XZ320/A/B/D 7KF5E a1 S BL&- 1 Bl At

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0042200000 XZ320B/K-FEm4%GHL  XZ320B Horizontal Directional Drill

¢

¢

1
\
14

1
Q.

q

8

T

6

J

5  XZ320B /KF5E H &L



XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042200000 XZ320B/KF5E 454l  XZ320B Horizontal Directional Drill

S YRR 2R BE #E
No. Part Number Part Name Q'ty Remark
1 0041706000 Hh gt Anchor 1
2 0041605000 R Clamp 1
3 0041614029 BRAE G B Manipulative Desk 1
4 0041604000 PPN Ritation Drive 1
5 0042203000 B AF ARG EI 3 B The Handing Device 1
Assembly Of Drilling
6 0042210000 A RS Electirc System 1
7 0041608000 TRV S Fuel Tank 1
8 0042212000 WE &5 Hydraulic System 1
9 0042407000 REANWARG Engine System 1 fic SC8D190G2B1
9 0042407100 KENPLZ G Engine System 1 fic 6CTAS8.3-C215
9 0042407114 RANWRG Engine System 1 fic 6BTAAS.9-C205
10 0041709000 RENHLE S Engine Hood&Covers 1
11 0041613000 PR IEIE RS Mud Systerm 1
12 0041702000 e Drill Frame 1
13 0041601000 JERAE: Track Group 1

XZ320B AKFEFEHL 6



XZ320/A/B/D 7KF5E a1 S BL&- 1 Bl At

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0043000000 XZ320D/KF-5€ [A44#1l XZ320D Horizontal Directional Drill

|mi \Iu
D 1 > \I\
|- = N
i -
NS} ||
0
. u e o
—_ @ ~
Y 0 &
& (@]
| e
0 o &
=
&
(o} &
™0
E— R°9
(32
3 o [~ N
o
o o “'

7 XZ320D /KF5E F gL



A\

XZ320/A/B/D 7KF-5E I BEHL&1F B A

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0043000000 XZ320DsKF5E 4541l XZ320D Horizontal Directional Drill

[v) XCMG

EEVS I S}

O 0 3 O

11
12
13

YIRS

Part Number

0041606023
0041605000
0041614029
0043004000

0043010000
0041608000
0043012000
0042407000
0041709000
0041613000
0043002000
0041601000

Hutlh
peth
S (RSPsYsY
VAP

HLE I R 4
R A
s AR5
KAPLRGE
KA K
e R ARG
BhHAR

JRHE

ey

Part Name

Anchor
Clamp
Manipulative Desk

Ritation Drive

Electirc System

Fuel Tank

Hydraulic System
Engine System
Engine Hood&Covers
Mud Systerm

Drill Frame

Track Group

HE 1k
Q'ty Remark
1
1
1

XZ320D /K152 [rl gk HL

8



V) XCMG

X2320/A/B/D 7KV %E [ 45 HL& 4 B
20/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0041606023 %%  Anchor

9 HiHEE



XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041606023 b4  Anchor

5 RS 2R BE BV
No. Part Number Part Name Q'ty Remark
1 0041606041 AT Staff 4
2 0041606024 ot [] it Anchor 1
3 104000077 EFE M10x20 Bolt 2 GB/T5783
4 104040008 HIE 10 Washer 2 GB/T93
5 0041606001 Hhik Axe 2

E: XZ320. XZ320A. XZ320D /K58 e pL e 242 Bt
HEREE 10



X2320/A/B/D K52 RIBE B4

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0041706000 b4  Anchor

11 HiEZEE



A\

XZ320/A/B/D 7KF-5E B HL&1F B A

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

[v) XCMG

0041706000 %  Anchor

5 RS 2R HE BYE
No. Part Number Part Name Q'ty Remark
1 41706001 Pans ! Elevator Frame 1

2 104030018 ERE M20 Nut 1 GB/T6182
3 104000110 2k M20x140  Bolt 1 GB/T5783
4 4110472 FHR Handle 1

5 104020192 EE] M20%30 Bolt 2 GB/T70.1
6 41706005 Jig 4 48 Circumvolve Frame 1

7 104040030 I 10 Washer 6 GB/T97.1
8 104040008 I 10 Washer 6 GB/T93
9 104000074 A M10%35 Bolt 4 GB/T5783
10 104000077 BEAE M10%20 Bolt 2 GB/T5783
11 41706014 FE4E Tray 1

12 41606019 LHEIN Axes 1

13 105000018 SR LD Bearing 2

14 4110119 itk Baffle 1

15 41706019 LTHEES Axes 2

16 104020101 2E] M8x40 Bolt 4 GB/T70.1
17 104040007 g 8 Washer 4 GB/T97.1
18 104040081 g 8 Washer 4 GB/T93
19 4110123 B Dowel 1

20 4100412 B2 ¥y Circlewise Plate 1

21 4110500 AT Drill Pipe 1

22 104000389 2 M12x110  Bolt 1 GB/T5783
23 104030160 ERE M12 Nut 1 GB/T6182
24 41106002 By 1 B8 Dustproof Cover 1

25 4110502 IREhE Drive Cover 1

26 4110503 B Axes 1

27 4100286 Pan ki Hatch Pin 1

28 104000121 B2 M12x30 Bolt 8 GB/T5783
29 104040005 HIE 12 Washer 10 GB/T93
30 105010119 7K 32015 Bearing 2 GB/T297

VE: XZ320B 7KF 52 Al b LA 454 P At

Bl 2

12



X2320/A/B/D K52 RIBE B4

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0041706000 b4  Anchor

13 HiEZEE



A\

XZ320/A/B/D 7KF-5E B HL&1F B A

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

[v) XCMG

0041706000 %  Anchor
S  WRMRES 2R HE #:

No. Part Number Part Name Q'ty Remark
31 108000018 AR M8x1 0Oil Cup 1 JB/T7940.1
32 104030213 ERE M72x2 Nut 1 GB/T6182
33 104040156 I 72 Washer 1 GB/T858
34 4110501 = Flange Tray 1

35 104000247 EFE M12x50 Bolt 4 GB/T5783
36 104040053 HIE 12 Washer 4 GB/T97.1
37 41706022 SCREAE Support Frame 1

38 41706025 J& SCHFR Support Frame 1

39 104000048 A M16x120 Bolt 4 GB/T5783
40 104030131 WX BE M16 Nut 4 GB/T6182
41 104040058 HIE 16 Washer 4 GB/T97.1
42 104040004 HIE 16 Washer 4 GB/T93
43 104000078 EFE M12x35 Bolt 2 GB/T5783
44 41706026 JEHR Press Boart 2

45 41706027 Ll Axes 1

46 41706028 JEAR Press Boart 2

47 104030014 EEE M10 Nut 3 GB/T6182
48 104000600 24 M10x1.25%30  Bolt 2 GB/T5786
49 41706018 B i Board 2

VE: XZ320B 7K€ M EE LA 21 B

o ] 2

14



X2320/A/B/D K52 RIBE B4

320/A/B/ orizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0041605000 &4 Clamp




XZ320/A/B/D 7KF-5E B HL&1F B A

A\ \ v XCMG

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0041605000 &4} Clamp
5 RS 2R BE B
No. Part Number Part Name Q'ty Remark
1 0041605002 rREHA Clamp 1
2 0041605022 TR AR Clamp 1
3 0041305094 () Bracket 1
4 0041305095 R (2D Bracket 1
5 0041305097 SCHEE () Bracket 1
6 0041305096 X (=D Bracket 1
7 0041305081 HERR Connect Plank 1
8 0041305084 E Pipe 6
9 0041305083 B Idler Wheel 6
10 0041305082 EELI Baffle 1
11 0041305085 HE A Bolt 6
12 104000121 HEFE M12x30 Bolt 6 GB/T5783
13 0041612035 T Cylinder 4
14 0041605064 B Pin 4
15 0041605010 TRIFH Holding Block 4
16 0041605039 2o Tooth 8
17 0041605063 Bk Pin 4
18 0041605061 R Plank 2
19 0041605060 Liii Shaft 2
20 0041005011 By Shim 4
21 104000345 EFE M12%60 Bolt 4 GB/T5782
22 110020011 P YA10x85%110 Spring 4 GB/T2089
23 0041605059 LTRSS Bushing 4
24 0041605062 B Pin 1
25 101000187 JHIET Cylinder 1
26 0041605058 pa! Bracket 1

VE: XZ320. XZ320A. XZ320B. XZ320D/K 52 [A4GH1 52 4 41k it

16



0&

,x /
\ Y,
\ N X/ /
2
7 4
N \

="
b

\
A AP ,
MWWWWWn‘IVQN.ﬁﬁﬂ.-YIII? |
NN )wv )

X2320/A/B/D K52 RIBE B4 ”
D Horizontal Directional Drill SPARE PARTS CATALOGUE

0041614029 #{ES E K  Manipulative Desk

xR
)

21

17 BAEE R




A\

XZ320/A/B/D 7KF-5E B HL&1F B A

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0041614029 #:{E& % Manipulative Desk

[v) XCMG

FFS  WRURED
No. Part Number
1 0041614001
2 104020330
3 109020070
4 0041614006
5 0041614034
6 101010259
7 104000387
8 104040009
9 104030065
10 104020012
11 104040070
12 104000086
13 104040007
14 104040081
15 104030024
16 111020051
17 0041614012
18 0041614016
19 004140035
20 105000022
21 104000078
22 104040005
23 004100384
24 004100381
25 104020154
26 104040053
27 104030162

VE: XZ320. XZ320A. XZ320B. XZ320D/K 5 A& EE & &1 Bt

BIEG S
BRET M12x140
CINEEcrawsxit
VERIEREN
AT

P

IR M6x50
g 6

B2 EE M6
BRET M5x12
e 5

IR M8x30
U 8

HpE 8

2 Bk M8

Te R
FETHIR
WKB il

SRR RV
BEFE M12x35
HE 12

VA

Bk

B2E] M12x50
HPE 12

BREE 12

HRR

Part Name

Seat Mount
Bolt
Controllable Lock
Right Body
Right Panel
Pipe Clincher
Bolt

Spring Washer
Nut

Screw

Spring Washer
Bolt

Spring Washer
Washer

Nut

Tablet Chair
Left Body
Left Panel
Link Axes
Lubricate Bearing
Bolt

Washer

Block

Pin

Screw

Washer

Nut

HE
Q'ty

—_ = N B

N N )

[NCT (O REE S RN S}

>~ B~ B

#IE

Remark

GB/T70.1

GB/T5783
GB/T93
GB/T6170
GB/TS818
GB/T93
GB/T5783
GB/T93
GB/T97.1
GB/T6170

GB/T5783
GB/T93

GB/T70.1
GB/T97.1
GB/T6170

(= PEN5

18



X2320/A/B/D K52 RIBE B4
1D

irectional Drill SPARE PARTS CATALOGUE

) XCMG /4 4

XZ320/A/B/D Horizonta

0041604000 zh /732 The Power Unit

19 3hik



\\ XZ320/A/B/D 7KF-5E B HL&1F B A

[v) XCMG

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0041604000 3 /j3k =% The Power Unit

S YRRE 2 HE 223
No. Part Number Part Name Q'ty Remark
1 0041304001 Rk Connect 1
2 0043004025 Rk Connect 1
3 101030082 HiES) Seal Ring 2 AD4346A0
4 0041604026 Wi 3 Cover Plate 2
5 004130111 R Plate 4
6 105010068 (53] SRR - K Bearing 2 32224
7 0043004024 T Spline Shaft 1
8 0041604014 PN Gear 1
9 0041604022 THUR Pad Sakamoto 2
10 0041604023 IHRHEIR Skateboard 4
11 0041604024 HE R Skateboard 2
12 0041604025 HEIR Pad Sakamoto 12
13 0041604031 ERE R Skateboard 2
14 104040058 HIE 16 Washer 28 GB/T97.1
15 104000796 R M16x110 Bolt 14 GB/T5782
16 101030197 TH 135 5E Port 1 DTM16x1.5ED
17 104040004 I 16 Washer 44 GB/T93
18 104030134 IEHE M16 Nut 14 GB/T6170
19 108030010 TR A20 Oillevel 1
20 104040007 g 8 Washer 6 GB/T93
21 104000091 R M8x20 Bolt 6 GB/T5783
22 0041504046 (R SEEE Washer 1
23 0041604015 E SN Indicator 1
24 0041604004 Fatk Body 1
25 0041604027 NSt Gear 2
26 105010119 7K 32015 Bearing 4 GB/T297

VE: XZ320. XZ320A. XZ320B /K58 [F4HLsh 11k 244 B .

271k

20



X2320/A/B/D K52 RIBE B4
1D

irectional Drill SPARE PARTS CATALOGUE

) XCMG /4 4

XZ320/A/B/D Horizonta

0041604000 zh /732 The Power Unit

0
7

N YN,
= //\\\\%j/

$

21 Bk



XZ320/A/B/D 7KF-5E B HL&1F B A

[v) XCMG

A\

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0041604000 3 /j3k =% The Power Unit

S RMRE 2R HE #E
No. Part Number Part Name Q'ty Remark
27 004140081 R Pad Sakamoto 8
28 0041604028 b Cover Plate 2
29 104040082 I 14 Washer 20 GB/T97.1
30 104050013 I 14 Washer 20 GB/T93
31 104000225 B24E M14x40  Bolt 16 GB/T5783
32 0041604029 JE R Sakamoto 2
33 104000306 2k M14x45  Bolt 4 GB/T5783
34 104000074 124 M10x35  Bolt 20 GB/T5783
35 104040008 HIE 10 Washer 20 GB/T93
36 0041604030 i T Cover Plate 2
37 104000630 I2FE M16x45  Bolt 30 GB/T5783

TE: XZ320. XZ320A. XZ320B /K& M4 HLEN J1% 444 .

271k

22



) XCMG

X2320/A/B/D 7KV %E [ 45 HL& 4 B ”
0/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0043004000 #hj/j3k The Power Unit

23 Bk



\\ XZ320/A/B/D 7KF-5E B HL&1F B A

[v) XCMG

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0043004000 3z /73 The Power Unit

FS YRR B e #HE
No. Part Number Part Name Q'ty Remark
1 0041304001 FEk Connect 1

7 0043004025 ERek Connect 1

3 101030082 HER] Seal Ring 2 AD4346A0
4 0041604026 Vil 55 Cover Plate 2

5 004130111 LR Plate 4

6 105010068 AR T 47K Bearing 2 32224
7 0043004024 gL Spline Shaft 1

8 0041604014 PN Gear 1

9 103021249 RH L Gear Box 2 MN2E281C1G12.5-6K195
10 0043004006 HERL AR A Push-Pull Box 1

11 0042504031 i elik=1 Drain Line 1

12 0042504023 iR Plate 2

13 104040008 P 10 Washer 4

14 104020009 B2E] M10x25  Bolt 4 GB/T70.1
15 0043004015 Bk Bolt 2

16 105000023 HiEi A  Bearing 4 SF-15040
17 104000054 2F: M16x80  Bolt 18 GB/T5782
18 104040004 HIE 16 Washer 18 GB/T93
19 108030010 bR A20 Oillevel 1

20 104040007 g 8 Washer 6 GB/T93
21 104000091 24 M8x20  Bolt 6 GB/T5783
22 0041504046 B LA H  Washer 1

23 0041604015 MR EER Indicator 1

24 0041604004 EERL Body 1

25 0041604027 ANt Gear 2

26 105010119 7% 32015 Bearing 4 GB/T297

VE: XZ320D KFE [ EitLah 77k &4 Bl

271k



) XCMG

X2320/A/B/D 7KV %E [ 45 HL& 4 B ”
0/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0043004000 #h/j3k The Power Unit

25 Bk



A\

XZ320/A/B/D 7KF-5E B HL&1F B A

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0043004000 3z /73 The Power Unit

[v) XCMG

Fg
No.
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

LSRN
Part Number
004140081
0041604028
104040082
104050013
104000225
0041604029
104000306
104000074
104040008
0041604030
104000630
0043004019
0043004018
0043004016
0043004017
104040005
104000557
104020074
0043004020

T EE R

Uity . 1

I 14

I 14

22 M14x40
JEAR

BRFE M14x45
IR FE M10%35
P 10

Ui it

HEFE M16x45
TER
TAEEAR
IHEHER
SRNEET

HpE 12

IR M12x70
B2E] M16%35
B

T XZ320D KT [ HLEN 1k A F R A -

2R

Part Name

Pad Sakamoto
Cover Plate
Washer
Washer
Bolt
Sakamoto
Bolt

Bolt
Washer
Cover Plate
Bolt

Plate

Plate

Plate

Plate
Washer
Bolt

Bolt

Stand

HE
Q'ty

8
2
20
20
16
2
4
20
20

>~ B B~ B

#IE

Remark

GB/T97.1
GB/T93
GB/T5783

GB/T5783
GB/T5783

GB/T93

GB/T5783

GB/T93
GB/T5783
GB/T70.1

271k

26



77

al Drill SPARE PARTS CATALOGUE

X2320/A/B/D K52 RIBE B4

tal Direction

/A/B/D Horizon

XZ320

xR
C

0042203000 fhifT3EEI%EEE  The Handing Device Assembly Of Drilling Rod

a
[Qu]
o\ Y
~t- N7

7

Bt B

27



A\

XZ320/A/B/D 7KF-5E B HL&1F B A

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

[v) XCMG

0042203000 %52 E  The Handing Device Assembly Of Drilling Rod

FFs YRS

No. Part Number
1 42203001
2 4130494
3 41303029
4 42203007
5 41303005
6 41303006
7 4130096
8 4130097
9 42203018
10 104000294
11 104030012
12 104000081
13 104030014
14 104000092
15 104040006
16 140040027
17 42203022
18 4100311
19 104000486
20 104030126
21 104040081
22 104020085
23 4120071
24 104040006
25 42203033
26 42203036
27 103060023
28 104000482
29 104030113

T XZ320B7KF 52 [ Al AU 20 020 B 2 A B

el
BT FE
e

HIRE
HIRE 3%
g

444

JEARE S
T &

B2 M 12%60
2 REM 12
HEFEM10%60
HERFMI0
HEKEM20%80
20
20
&t
SHE A

2 FEM8x45
B2 EEM8
L[58
B24TMS5%16
G

20
Rl A [ 2
JERE

ik

2 M4x40
12 EEM4

ey

Part Name

Pipe Box
Lock Pin
Guard

Shuttle Ont Eldment

Plate

Pinion Shaft
Shuttle
Cover
Mount

Bolt

Nut

Bolt

Nut

Bolt
Washer
Washer
Mount
Cover

Bolt

Nut

Washer
Bolt

Cover
Washer
Washer Shuttle
Rear Pipe Coader
Towline
Bolt

Nut

HE
Q'ty

1

2
2

&

Remark

GB/T5783
GB/T6170
GB/T5783
GB/T6170
GB/T5783
GB/T93
GB/T97.1

GB/T5782

GB/T6182

GB/T97.1
GB/T79

GB/T93

GB/T5782
GB/T6170

B3R EI R

28



77

al Drill SPARE PARTS CATALOGUE

X2320/A/B/D K52 RIBE B4

tal Direction

/A/B/D Horizon

XZ320

xR
C

0042203000 fhifT3EEI%EEE  The Handing Device Assembly Of Drilling Rod

Bt B

29



XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042203000 %52 E  The Handing Device Assembly Of Drilling Rod

s YRS 2R HE #:

No. Part Number Part Name Q'ty Remark
30 4130082 ¢ Base 2 GB/T5782
31 104000484 IZAEM16x160 Bolt 16 GB/T6170
32 104030087 IZEEM16 Nut 16 GB/T97.1
33 104040058 I 16 Washer 16

34 4130088 R Board 8 GB/T5783
35 104000492 BEFEM12%55 Bolt 8 GB/T6182
36 104030127 BEREM12 Nut 8

37 41303023 T Lamp Holder 1 GB/T5783
38 104000130 W FEM8x25 Bolt 2

39 41303050 JE RLBE AT Stanchion Reaview 1 WF85Z
40 111020050 Je ML Mirror 1

41 41303024 i Rearview Mirror 2

42 4100286 T4 Cover 2

43 42203037 B Cover 4 GB/T91
44 104070021 FF 1 H45%x40 Cover 4

45 42203038 JEEH R AR Cover Board 1

v XZ320B7KF-5E Ml L AN AT 2% 2 255 B 24 F B o
BiMAEEIAEE 30



XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At
1D

irectional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

XZ320/A/B/D Horizonta

0041810002 ZFAX KM A K Left Control Panel

31 EREHARS



\\ XZ320/A/B/D 7KF-5E B HL&1F B A

XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0041810002 ZEAXE M S K  Left Control Panel

[v) XCMG

s YRS

No. Part Number

102040507
102040265
102000156
102050121
102040508
102040510
102040509

~N O »n B W NN -

TE: XZ320A AR K

AT %
mi
FEARIT
BT FE AR
AR T 2%
AR TR
AR T 2%

HRR

Part Name

Switch
Cover Board
Light

Sign Plate
Switch
Switch
Switch

HE
Q'ty

A LW N D W

£

Remark
JK988-057
8SQZ.311.000
85QZ.359.001
8SQZ.359.004
JK988-004
JK988-011
JK988-199

HAEHRSE 32



Xm X2320/A/B/D 7KF 5& 4k L& 1 B R ”
A XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0042210005 ZFAFEMEK  Left Control Panel

33 HREH RS



\\ XZ320/A/B/D 7KF-5E B HL&1F B A

XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0042210005 ZEAXEME S Left Control Panel

[v) XCMG

PS5 YRS
No. Part Number
1 102040507
2 102040265
3 102040508
4 102040509
5 102040510

TF: XZ320B AR

AT %
mi

AT K
AR TR
AR T 2%

HRR

Part Name

Switch
Cover Board
Switch
Switch
Switch

HE
Q'ty

w =

£

Remark
JK988-057
8SQZ.311.000
JK988-004
JK988-199
JK988-011

HAEH RS 34



Xm X2320/A/B/D 7KF 5& 4k L& 1 B R ”
A XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0042410002 FAFEMEK  Left Control Panel

35 HREHARS



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042410002 ZEAXEME S Left Control Panel

5 RS 2R BE BV
No. Part Number Part Name Q'ty Remark
1 102040265 E Cover Board 6 8SQZ.311.000
D 102000156 FERAT Light 6 8SQZ.359.001
3 102050121 RULT $& R Sign Plate 3 8SQZ.359.004
4 102040508 R TT 5% Switch 3 JK988-004
5 102040510 TGRS Switch 1 JK988-011
6 102040509 TR oK Switch 1 JK988-199

VE: XZ320C AR A
BEEH RS 36



Xm X2320/A/B/D 7KF 5& 4k L& 1 B R ”
A XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0043010001 FAY KM ALK Left Control Panel

37 HREHARS



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0043010001 ZEAXEME S Left Control Panel

aiacs WM 2R & BYE

No. Part Number Part Name Q'ty Remark

1 102040265 E Cover Board 5 8SQZ.311.000
D 102000156 FERAT Light 6 8SQZ.359.001
3 102050121 KT F& R Sign Plate 3 8SQZ.359.004
4 102040508 R TT 5% Switch 4 JK988-004

5 102040510 TGRS Switch 1 JK988-011

6 102040509 TR oK Switch 1 JK988-199

VE: XZ320D ZEAN TR
BAEH RS 38



Xm XZ320/A/B/D 7K 5E 4L HL&4+ B it ”
A XZ320/A/B/D Horizont al Directional Drill SPARE PARTS CATALOGUE

0041610001 AACEM L Right Control Panel

39 HREHARY



\\ XZ320/A/B/D 7KF-5E B HL&1F B A

XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0041610001 A {XEAM KL  Right Control Panel

[v) XCMG

FF5 YRR
No. Part Number
1 102010309

2 102010307

2 102040265

4 102040507

5 102040271

6 102040247

TE: XZ320A A ACEIR S

2R

Part Name

EWAES Pressure Gauge
SRS Pressure Gauge
AR Cover Board
AR TR Switch
[SIPIPS Start Switch
FEKTF R Flameout Switch

BE
Q'ty

&

Remark

J& 71# 40Mpa
J£ 715 10Mpa
85QZ.311.000
JK988-057
LA39(B)-11/G
LA39(B)-11/K

HAEHI RS 40



XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0042210002 A1XEME L  Right Control Panel

41 HEEH RS



\\ XZ320/A/B/D 7KF-5E B HL&1F B A

XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0042210002 A {XEM AL Right Control Panel

[v) XCMG

aa=2 WM
No. Part Number

102010309
102010307

102000030
102000156
102050121
102040271
102040247

~N O O B W NN -

TE: XZ320B AAXFER AR .

B

Part Name
EAES
EAES
=gy
=y
MUAT F AR
(SIS
(SYSIPS

Pressure Gauge
Pressure Gauge
Light

Light

Sign Plate

Start Switch

Flameout Switch

BE
Q'ty

A 0 N =

&

Remark

J& 71# 40Mpa
J£ 715 10Mpa
590-266
8SQZ.359.001
85QZ.359.004
LA39(B)-11/G
LA39(B)-11/K

HAEH RS 42



XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0042410001 A1CEMEE  Right Control Panel

43 HEEH RS



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042410001 A {XEAMEAL  Right Control Panel

FFs YRS B BE &

No. Part Number Part Name Q'ty Remark

1 102010309 JEWAE S Pressure Gauge 2 & 7134 40Mpa
D 102010307 R 13% Pressure Gauge 1 & 7132 10Mpa
3 102040271 YNBSS Start Switch 1 LA39(B)-11/G
4 102040247 SR K FFR Flameout Switch 1 LA39(B)-11/K

VE: XZ320C. XZ320D £ {0 ERAE K
BEEH ARG 44



Xm X2320/A/B/D 7KF 5& 4k L& 1 B R ”
A XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0041610005 AHBIACERA S Assistant Panel

45  HEEH RS



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041610005 4HBICERAR K Assistant Panel

S YRMRES B HE B
No. Part Number Part Name Q'ty Remark
1 102010175 RT3 Speed Time Watch 1 GS901
) 102010166 HER Voltage Watch 1 DY242
3 102010174 KR Z Water Gauge 1 SW242
4 102010162 USTHES Fuel Gauge 1 RY242
5 102010173 kR Pressure Gauge 1 YY242
6 102040282 B R TT o Key Switch 1 JK406
7 102040013 ZEMISSIPN Power Supply Switch 1 6EK002843-002

: XZ320A. XZ320B. XZ320C. XZ320D Hi B ARk o
BEEH ARG 46



XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0041610008 4f HLESHE K Relay Panel

47  HEEH RS



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041610008 4x HLESH K Relay Panel

5 RS 2R BE B
No. Part Number Part Name Q'ty Remark

1 104020076 BRET M5%15 Bolt 8 GB/T6560
2 102040283 Hefihds Contact 1 MZJ-50A

3 102040147 2k 2% Relay 2 4RD007903-001
4 102040252 RIS 22 6 Fuse Box 1 8JD005993-002
5 102040248 RG22 51 Fuse Box 2 BX2022

6 104040070 g s Gasket 8 GB/T93

7 104030110 2Rt 5 Nut 8 GB/T6170
8 0041410001 4k HL 3SR Relay Panel 1 fitr

T XZ320A 2K H AR AR

HAEH RS 48



XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0042210008 4FHLESHE K Relay Panel

49  HEEH RS



A\

0042210008 4x LSS Relay Panel

XZ320/A/B/D 7KF-5E B HL&1F B A

XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

[v) XCMG

5
No.

1

0 N O »n B WD

F: XZ320B 4k B 25 H R R

YRS

Part Number

104020076
102040283

102040147
102040252
102040248
104040070
104030110
0041410001

BRET M5x15
b #s
Ak Hi g8
R 22 5
RG22 £
I 5

W2t 5

4k HL 3SR

B

Part Name

Bolt
Contact
Relay

Fuse Box
Fuse Box
Gasket

Nut

Relay Panel

HE
Q'ty

&
Remark
GB/T6560
MZJ-50A
4RD007903-001
8JD005993-002
BX2022
GB/T93
GB/T6170
fir /i

HAEHI RS 50



) XCMG

0042410004 4FFHLESHE K Relay Panel

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At

77

51  HSREHARS



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042410004 4x LSS Relay Panel

F5  WRMRES 2R BE B
No. Part Number Part Name Q'ty Remark

1 104020076 BRET M5%15 Bolt 8 GB/T6560
2 102040283 Hefihds Contact 1 MZJ-50A

3 102040147 2k 2% Relay 2 4RD007903-001
4 102040252 RIS 22 6 Fuse Box 1 8JD005993-002
5 102040248 RG22 51 Fuse Box 2 BX2022

6 104040070 g s Gasket 8 GB/T93

7 104030110 2Rt 5 Nut 8 GB/T6170
8 0041410001 4k HL 3SR Relay Panel 1 fitr

F: XZ320C 4k H 25 M R R

HAEHRSE 52



) XCMG

0043010002

kAR Relay Panel

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At

77

53 SR EHRS



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0043010002 4¥ LSS Relay Panel

F5  WRMRES 2R & B
No. Part Number Part Name Q'ty Remark

1 104020076 PRET M5%15 Bolt 8 GB/T6560
2 102040283 Bl 2 Contact 1 MZJ-50A

3 102040147 4k g% Relay 3 4RD007903-001
4 102040252 RG22 & Fuse Box 1 8JD005993-002
5 102040248 RG22 6 Fuse Box 2 BX2022

6 104040070 g s Gasket 8 GB/T93

7 104030110 2Kt 5 Nut 8 GB/T6170
8 0041410001 4k HL SR Relay Panel 1 fti

TF: XZ320D 2 H AR AR

HAEH RS 54



XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0041608000 #AWMIFE &%  Fuel Tank

55  JRAE B



A\

XZ320/A/B/D 7KF-5E B HL&1F B A

XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0041608000 #AJMIFH 5L %  Fuel Tank

[v) XCMG

P55
No.

O o0 9 O W»n B W N =

e
w N = O

TE: XZ320. XZ320A. XZ320B. XZ320D 7K€ AL 6 251 i

YIRARES

Part Number

0041608001
004130181
104020142
104040007
104000130
004100328
004100327
101020487
104000121
104040005
004130181
104030133
101010034

TP N
IRET M16
g 8

B2 M8x25
b= Bk
g

ek

IR M12x30
g 12

B2 EE M20

TG A

B

Part Name

Tank
Rubber Mat
Bolt
Washer
Bolt

Cover
Rubber Mat
Ajoint

Bolt
Washer
Rubber Mat
Nut

Filter

HE
Q'ty
1
2
2
18

£

Remark

1kt A B

56



XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0042412000 &k F %4 Hydraulic System

2,3

57 WIERE



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042412000 )k %% Hydraulic System

e YRR BR HE BIE
No. Part Number Part Name Q'ty Remark
1 101000798 WA Gear Pump 1
2 10100089 %] Valve 1
3 101020433 HAEREK Elbow 1

e XZ320 /K AN HLE S R g &M

WERS 58



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0042412000 k%%t Hydraulic System

59 WHERSR



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042412000 )k %% Hydraulic System

FS YRR B4 & &
No. Part Number Part Name Q'ty Remark

1 101022379 B3k Bulkhead Elbow 1

2 101020522 B3k Bulkhead Elbow 4

3 101000496 ik Motor 4

4 101022833 JERGEZSS Adapter 8

5 101022898 =iE¥ek Tee 4

6 101025507 L/G=9595 Hose 1

7 0041612039 W Pipe 4

8 101025508 BB KR Hose 2

9 0041412009 i e Valve Block 1

H: XZ320 /K58 RSP E R G851 E .
WIEERY 60



V) XCMG

XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0042412000 k%%t Hydraulic System

1\‘.hi'if \
=

Y]
"8

61

B R 5




XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042412000 )k %% Hydraulic System

e YRR B & &
No. Part Number Part Name Q'ty Remark

1 101020487 IERGIEES'S Adapter 4

2 101020202 ESGESS Tee 3

3 101025532 HOE BR Hose 2

4 101025534 B R Hose 1

5 101028269 BB BR Hose 1

6 101025509 L/G=9595 Hose 1

7 101028187 BB KR Hose 1

VE: XZ320 /K€ RIS PR E R G851 E .
WIERY 62



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0042412000 k%%t Hydraulic System

63 WIERY



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042412000 )k %% Hydraulic System

e YRR BR & BIE
No. Part Number Part Name Q'ty Remark
1 101020202 BN GE S Tee 3
2 101028178 L/§=9595) Hose 1
3 101000727 & Valve 1
4 101028275 A R Hose 1
5 101025506 L/§=9595 Hose 3

e XZ320 /K [ ESHLE S R G E M.
WIEERY 64



XZ320/A/B/D /K58 R SE B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0042412000 k%%t Hydraulic System

65 WIERY



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042412000 )k %% Hydraulic System

FS YRR B4 & &
No. Part Number Part Name Q'ty Remark

1 101020502 HisRsk Adapter 2

2 101022843 HAEREK Elbow 2

3 101001260 N Cylinder 1

4 101028499 A R Hose 1

5 101028500 L/ §=9595 Hose 1

6 101000502 I Valve 1

7 101028278 BB KR Hose 1

8 101028271 B R Hose 1

9 101025290 /4= 9595 Hose 1

10 0041612006 Ll Cylinder 1

11 101020417 HiEk Adapter 2

12 101025526 B B Hose 1

13 101025527 O R Hose 1

e XZ320 /K€ MBS NI T R G & A E .
WERS 66



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0042412000 k%%t Hydraulic System

1,2,3 2,3,4 11 5,6,7 8 9 10

My oripg
I L N
. 1) D))

67 WIERS



\\ XZ320/A/B/D 7KF-5E B HL&1F B A

XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0042412000 WL &A%

Hydraulic System

[v) XCMG

Fs YRR
No. Part Number
1 104020277
2 104040005
3 0041612016
4 0041612011
5 0041612008
6 104040030
7 104020123
8 101025464
9 111010250
10 101025463
11 101025465

VE: XZ320 /K E AN E RS &1 E .

BT
I 12
gk
Tk
gk
P
IEET
L/ GEF=Y5
173

ik

\
1y

M OmE
s

924
J%

4
4

=R

SN

&

ZFK

Part Name

Bolt

Washer Spring
Flange Fitting
Flange Fitting
Flange Fitting
Washer Spring
Bolt

Hose

Hoop

Hose

Hose

BE
Q'ty

&4

Remark
GB/T70.1
GB/T93

GB/T93
GB/T70.1

WERS 68



XZ320/A/B/D /K58 R SE B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0042412000 k%%t Hydraulic System

69 WIERH



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042412000 )k %% Hydraulic System

Fs YRR 2R HE &4
No. Part Number Part Name Q'ty Remark
1 101025466 BB B Hose 1
2 0041612023 ik Confluence Component 1
3 101020422 IERGE SR Washer Spring 2
4 101020455 =ik Tee 1

e XZ320 /K€ [ ESHLI T R G E
WIEERY 70



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0042412000 k%%t Hydraulic System

1 2 3 4 5 6,7,8,9

-

4 _
BT ] FIWFNE ' '

71 RERG



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042412000 )k %% Hydraulic System

e YRR B4 & &
No. Part Number Part Name Q'ty Remark

1 101025478 BB KR Hose 1

2 101025539 L/§=9595) Hose 1

3 101022839 HEREL Flange Fitting 1

4 101025467 A R Hose 1

5 101000897 [ Valve 1

6 101021337 W42k Gauge Fitting 2

7 101025547 =gk Flange Fitting 1

8 101022862 SRt SN Tee 1

9 101020760 B4 ARk Straight Coupling 1

T XZ320 /KT E AN E R G &1 .
WIERYG 72



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG /444

0042412000 k%%t Hydraulic System

1,2,3 45 6,78 9

73 WIERS



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042412000 )k %% Hydraulic System

e YRR B & &
No. Part Number Part Name Q'ty Remark
1 101000796 E Pump 1
2 104020009 BRET Bolt 2 GB/T70.1
3 104040030 % Washer Spring 6 GB/T93
4 101020434 HABEEK Elbow 1
5 101027823 HEREEk Flange Fitting 1
6 101028040 w28k Flange Fitting 1
7 101020565 BN Gk S Tee 1
8 101021337 PRS2 S Gauge Fitting 2
9 101025472 L/ §= 9595 Hose 1

H: XZ320 /K58 RSP E R G851 E .
WIEERG 74



XZ320/A/B/D /K58 R SE B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0042412000 k%%t Hydraulic System

75 WIERS



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042412000 )k %% Hydraulic System

e YRR BR & BIE
No. Part Number Part Name Q'ty Remark

1 101028287 IERGIEES'S Adapter 4

2 101022843 Hishk Adapter 4

3 101026000 L/G=9595 Hose

4 101025795 L/G=9595 Hose 1

5 101025485 B R Hose 1

6 101028281 A R Hose 1

T XZ320 7K-F5E IR LS R G041 Bl

WERG 76



XZ320/A/B/D /K58 R SE B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0042412000 k%%t Hydraulic System

77 RIERG



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042412000 )k %% Hydraulic System

e YRR BR & BIE
No. Part Number Part Name Q'ty Remark
| 101025794 BB KR Hose 2
9 101000794 %] Valve 1
3 101026603 L/ G=9595 Hose 1

e XZ320 /K€ [ ESHLIR S RSG5 E
WIEERYG 78



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0042412000 k%%t Hydraulic System

5,6,7,8 9 10

79 WERSG



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042412000 )k %% Hydraulic System

FS YRR B & &
No. Part Number Part Name Q'ty Remark

1 101025551 BB KR Hose 1

2 101025473 L/§=9595) Hose 1

3 101025475 B R Hose 1

4 101028285 A R Hose 1

5 101040016 T A3 Valve 2

6 104000078 R Bolt 2

7 104040005 gl Washer Spring 2

8 104030012 R EE Nut 2

9 101023332 L/ 9595 Hose 2

10 101026136 L/ §=9595) Hose 2

F: XZ320 /KF5E M HLRUE R G a5 1F K .
WIEFRY 80



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0042412000 k%%t Hydraulic System

81 WIERA



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042412000 )k %% Hydraulic System

FS YRR B & &
No. Part Number Part Name Q'ty Remark

1 101000209 T Cylinder 4

2 101022617 Hishk Adapter 8

3 101025788 L/ G=9595 Hose 4

4 101000899 I Valve 1

5 101028286 B R Hose 1

6 101020202 =iE$ek Tee 2

7 101040016 At Valve 1

8 101025493 BB KR Hose 1

9 101028284 L/ 9595 Hose 1

T XZ320 /K€ A HLRE R g% E
WERG 82



XZ320/A/B/D /K58 R SE B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0042412000 k%%t Hydraulic System

83 WERY



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042412000 )k %% Hydraulic System

FS YRR B HE #HE
No. Part Number Part Name Q'ty Remark
1 101025796 L/§=9595)" Hose 1
2 101028290 L/ ¢=95957 Hose 2
3 101028371 LY G=9595 Hose 1
4 101020240 ik Banjo Coupling 2
5 0041612035 il Cylinder 4
6 101028370 LY G=95851 Hose 1
7 101028378 L/ =959 Hose 1
8 101001299 I Valve 1
9 101001106 I Valve 1
10 101028367 L/§=9595) Hose 2
11 101028368 BOE Hose 2
12 101028632 L/ §=9595) Hose 2
13 0042412009 W Pipe 2
14 101020524 HAEEkL Elbow 2
15 0042412011 W Pipe 4
16 101020525 HAEREK Elbow 8
17 101010409 S Pipe Clamp 4
18 101010211 S Pipe Clamp 8
19 101028367 L/§=9595) Adapter 1
20 101028980 BOE R Hose 1
21 101028991 OB R Hose 1
22 101028991 L7 ¢=95957 Hose 1
23 101028979 B K Hose 1
24 101028363 BB KR Hose 1
25 101000203 i Valve 2
26 101028485 L/ §=9595)" Hose 2

VE: XZ320 /KPR AL E R g & Bt
WERG 84



XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

77

) XCMG

0042412000 &k F %4 Hydraulic System

85 WERY



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042412000 )k %% Hydraulic System

FS YRR B4 & &
No. Part Number Part Name Q'ty Remark
1 101028360 BB KR Hose 1
2 101028990 BB KR Hose 1
3 101001342 i Cylinder 1
4 101028465 IERGR=EF2S Adapter 2
5 101000216 & Valve 1
6 104000431 HEAE M6x45 Bolt 2 GB/T5783
7 104030305 I2EE M6 Nut 2 GB/T6170
8 104040009 P 6 Washer Spring 2 GB/T93
9 101020416 Hishk Adapter 3
10 101026007 L/ §=9595) Hose 1
11 101020191 IEREESSS Adapter 6
12 101020714 —iEHk Tee 3

E: XZ320 KT AN E R G4 1F Bt

WERS 86



XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0041812000 &k %% Hydraulic System

2,3

87 WIERY



A\

XZ320/A/B/D 7KF-5E B HL&1F B A

XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

[v) XCMG

0041812000 )k %% Hydraulic System
Fs YRR 2R HE &
No. Part Number Part Name Q'ty Remark
2 101000798 WA Gear Pump 1
2 10100089 If&] Valve 1
3 101020433 BEAEHL Elbow 1

H: XZ320A 7KV RSN E R G844 B

Wk 245

88



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0041812000 i}k %%t Hydraulic System

89 WEARY



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041812000 )k %% Hydraulic System

FS YRR B4 & &
No. Part Number Part Name Q'ty Remark
1 101022379 B3k Bulkhead Elbow 1
2 101020522 B3k Bulkhead Elbow 4
3 101000496 ik Motor 4
4 101022833 JERGEZSS Adapter 8
5 101022898 =iE¥ek Tee 4
6 101025507 L/G=9595 Hose 1
7 0041612039 W Pipe 4
8 101025508 BB KR Hose 2
9 0041412009 i e Valve Block 1

F: XZ320A /K58 FATHLIG S R Gt
WIEZRY 90



V) XCMG

XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0041812000 k%%t Hydraulic System

1\‘.hi'if \
=

Y]
"8

91

B R 5




XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041812000 )k %% Hydraulic System

e YRR B & &
No. Part Number Part Name Q'ty Remark
1 101020487 IERGIEES'S Adapter 4
2 101020202 ESGESS Tee 3
3 101025532 HOE BR Hose 2
4 101025534 B R Hose 1
5 101028269 BB BR Hose 1
6 101025509 L/G=9595 Hose 1
7 101028187 BB KR Hose 1

T XZ320A KFRE A ETHLIRUE 2 Gt 21 K

WERG 92



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0041812000 i}k %%t Hydraulic System

93  WERH



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041812000 )k %% Hydraulic System

e YRR BR & BIE
No. Part Number Part Name Q'ty Remark
1 101020202 BN GE S Tee 3
2 101028178 L/§=9595) Hose 1
3 101000727 & Valve 1
4 101028275 A R Hose 1
5 101025506 L/§=9595 Hose 3

1 XZ320A /K€ AL & 2R G4 B .
WIEERY 94



XZ320/A/B/D /K58 R SE B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0041812000 i}k %%t Hydraulic System

g 1. 1
I
| 12
13
14
i "r-=E 1
T & T
T @ 1
i e
e s

95  WERY



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041812000 )k %% Hydraulic System

FS YRR B HE #HE
No. Part Number Part Name Q'ty Remark
14 101028704 BB KR Hose 1
15 101028705 L/§=9595) Hose 1
16 101020455 =EEEk Tee 1
17 101026215 A R Hose 1
18 101022843 HAEREK Elbow 4
19 101022833 JERGEZSS Adapter 6
20 101020524 BAERK Elbow 2
21 101020478 BBk Adapter 2
22 101020485 Bk Adapter 2
23 101020525 BAEREK Elbow R 2
24 101028706 BOE B Hose 3
25 101020557 IIBGEESS Union Cross 1
26 101020202 =Rk Tee 1
27 101020486 JERGEZSS Adapter 1
28 101027680 L/ §=9595% Hose 1
29 101000922 ] Valve 1
30 101027358 L/ §=9595% Hose 1
31 101025572 /¢ 95957 Hose 1
32 101026214 L/S=9595) Hose 2
33 101026216 L/S=9595)" Hose 2
34 101025290 W 5 Gauge Hose 1
35 101001381 43 Valve 1

F: XZ320A /K52 FATHLGE R G514t .
WIEERYG 96



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0041812000 i}k %%t Hydraulic System

1,2,3 2,3,4 11 5,6,7 8 9 10

My oripg
I L N
. 1) D))

97  WIEARS



\\ XZ320/A/B/D 7KF-5E B HL&1F B A

XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0041812000 Wik &R %

Hydraulic System

[v) XCMG

Fs YRR
No. Part Number
1 104020277
2 104040005
3 0041612016
4 0041612011
5 0041612008
6 104040030
7 104020123
8 101025464
9 111010250
10 101025463
11 101025465

T XZ320A KFRE AN E £ Gt &1 K.

BT
HE 12
gk
Tk
gk
P
IEET
L/ GEF=Y5
173

ik

\
1y

M OmE
s

924
J%

4
4

=R

SN

&

ZFK

Part Name

Bolt

Washer Spring
Flange Fitting
Flange Fitting
Flange Fitting
Washer Spring
Bolt

Hose

Hoop

Hose

Hose

BE
Q'ty

&4

Remark
GB/T70.1
GB/T93

GB/T93
GB/T70.1

WERG 98



XZ320/A/B/D /K58 R SE B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0041812000 i}k %%t Hydraulic System

99  WERH



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041812000 )k %% Hydraulic System

Fs YRR 2R HE &4
No. Part Number Part Name Q'ty Remark
1 101025466 BB B Hose 1
2 0041612023 ik Confluence Component 1
3 101020422 IERGE SR Washer Spring 2
4 101020455 =ik Tee 1

T XZ320A /K€ ML & 2R G B .
WIERS 100



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0041812000 i}k %%t Hydraulic System

1 2 3 4 5 6,7,8,9

-

4 _
BT ] FIWFNE ' '

101 WERSA



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041812000 )k %% Hydraulic System

e YRR B4 & &
No. Part Number Part Name Q'ty Remark
1 101025478 BB KR Hose 1
2 101025539 L/§=9595) Hose 1
3 101022839 HEREL Flange Fitting 1
4 101025467 A R Hose 1
5 101000897 [ Valve 1
6 101021337 W42k Gauge Fitting 2
7 101025547 =gk Flange Fitting 1
8 101022862 SRt SN Tee 1
9 101020760 B4 ARk Straight Coupling 1

TF: XZ320A /K58 AN E R G414 K .
WIERSG 102



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG /444

0041812000 i}k %%t Hydraulic System

1,2,3 45 6,78 9

103 WERSA



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041812000 )k %% Hydraulic System

e YRR B & &
No. Part Number Part Name Q'ty Remark
1 101000796 E Pump 1
2 104020009 BRET Bolt 2 GB/T70.1
3 104040030 % Washer Spring 6 GB/T93
4 101020434 HABEEK Elbow 1
5 101027823 HEREEk Flange Fitting 1
6 101028040 w28k Flange Fitting 1
7 101020565 BN Gk S Tee 1
8 101021337 PRS2 S Gauge Fitting 2
9 101025472 L/ §= 9595 Hose 1

F: XZ320A /K58 FATHLIG S R Gt
WIERSG 104



XZ320/A/B/D /K58 R SE B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0041812000 i}k %%t Hydraulic System

105 WERSA



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041812000 )k %% Hydraulic System

e YRR BR & BIE
No. Part Number Part Name Q'ty Remark
1 101028287 IERGIEES'S Adapter 4

2 101022843 Hishk Adapter 4

3 101026000 L/G=9595 Hose

4 101025795 L/G=9595 Hose 1

5 101025485 B R Hose 1

6 101028281 A R Hose 1

TE: XZ320A KV 2 [ ESHLIRUE 2 Gt &1 K

WIERSG 106



XZ320/A/B/D /K58 R SE B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0041812000 i}k %%t Hydraulic System

107 WERSA



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041812000 )k %% Hydraulic System

e YRR BR & BIE
No. Part Number Part Name Q'ty Remark
| 101025794 BB KR Hose 2
9 101000794 %] Valve 1
3 101026603 L/ G=9595 Hose 1

T XZ320A /K€ ML & 2R G4 B .

WIERS 108



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0041812000 i}k %%t Hydraulic System

5,6,7,8 9 10

109 WEARY:



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041812000 )k %% Hydraulic System

FS YRR B & &
No. Part Number Part Name Q'ty Remark

1 101025551 BB KR Hose 1

2 101025473 L/§=9595) Hose 1

3 101025475 B R Hose 1

4 101028285 A R Hose 1

5 101040016 T A3 Valve 2

6 104000078 R Bolt 2

7 104040005 gl Washer Spring 2

8 104030012 R EE Nut 2

9 101023332 L/ 9595 Hose 2

10 101026136 L/ §=9595) Hose 2

F: XZ320A /K58 AN E R G4 KA.
WIERS 110



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0041812000 i}k %%t Hydraulic System

111 WEARS



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041812000 )k %% Hydraulic System

FS YRR B & &
No. Part Number Part Name Q'ty Remark
1 101000209 T Cylinder 4
2 101022617 Hishk Adapter 8
3 101025788 L/ G=9595 Hose 4
4 101000899 I Valve 1
5 101028286 B R Hose 1
6 101020202 =iE$ek Tee 2
7 101040016 At Valve 1
8 101025493 BB KR Hose 1
9 101028284 L/ 9595 Hose 1

F: XZ320A /K52 AL S R G414 K .
WIERSG 112



XZ320/A/B/D /K58 R SE B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

) XCMG /4 4

0041812000 &k %% Hydraulic System

L o B e P e |

.

113 WERSAE



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0041812000 )k %% Hydraulic System

FS YRR B HE #HE
No. Part Number Part Name Q'ty Remark
1 101025796 L/§=9595)" Hose 1 1
2 101028290 BB MR Hose 2 )
3 101028371 BB S Hose 1 3
4 101020240 ik Banjo Coupling 2 4
5 0041612035 il Cylinder 4 5
6 101028370 L/ S =95¥0 Hose 1 6
7 101028378 L/§=9595)" Hose 1 7
8 101001299 I Valve 1 8
9 101001106 i3 Valve 1 9
10 101028367 L/§=9595) Hose 2 10
11 101028368 BOE Hose 2 11
12 101028632 A MR Hose 2 12
13 0042412009 W Pipe 2 13
14 101020524 HAEEL Elbow 2 14
15 0042412011 W Pipe 4 15
16 101020525 BBk Elbow 8 16
17 101010409 S Pipe Clamp 4 17
18 101010211 S Pipe Clamp 8 18
19 101028367 L/§=9595) Adapter 1 19
20 101028980 BOE R Hose 1 20
21 101028631 OB R Hose 1 21
22 101028486 B R Hose 1 22
23 101028979 L/ §=9595% Hose 1 23
24 101028363 L/ §=95¥54 Hose 1 24
25 101000203 I Valve 2 25
26 101028485 L/ §=9595)" Hose 2 26

TE: XZ320A /KFRE AN L 2R G 1 K
WIERSG 114



XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0042212000 &k F %4 Hydraulic System

115 WERSA



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042212000 k%% Hydraulic System

Fs YRR B - #4
No. Part Number Part Name Q'ty Remark
3 101000798 WA Gear Pump 1
2 10100089 It Valve 1

H: XZ320B KV € AN E R e EME

WIERG 116



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0042212000 k%%t Hydraulic System

117 WER%A



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042212000 k%% Hydraulic System

FS YRR B4 & &
No. Part Number Part Name Q'ty Remark
1 101022379 B3k Bulkhead Elbow 1
2 101020522 B3k Bulkhead Elbow 4
3 101000496 ik Motor 4
4 101022833 JERGEZSS Adapter 8
5 101022898 =iE¥ek Tee 4
6 101025507 L/G=9595 Hose 1
7 0041612039 W Pipe 4
8 101025508 BB KR Hose 2
9 0041412009 i e Valve Block 1

T XZ320B 7K E AL S &R gt 244 B bt
WIERSG 118



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0042212000 k%% Hydraulic System

7 v.ﬁi::%—\‘.@‘;\\ ?‘“E\‘_ %W

119 WERSA




XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042212000 k%% Hydraulic System

e YRR B & &
No. Part Number Part Name Q'ty Remark
1 101020487 IERGIEES'S Adapter 4
2 101020202 ESGESS Tee 3
3 101028488 HOE BR Hose 2
4 101028293 B R Hose 1
5 101028269 BB BR Hose 1
6 101025509 L/G=9595 Hose 1
7 101028187 BB KR Hose 1

VE: XZ320B 7KV 5E ML L R G844 1 .

WIERS 120



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0042212000 k%%t Hydraulic System

121 WERSA



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042212000 k%% Hydraulic System

e YRR BR & BIE
No. Part Number Part Name Q'ty Remark
1 101020202 BN GE S Tee 3
2 101028178 L/§=9595) Hose 1
3 101000727 & Valve 1
4 101028275 A R Hose 1
5 101025506 L/§=9595 Hose 3

1 XZ320B 7KV AL E R S &A1 B
WIERG 122



XZ320/A/B/D /K58 R SE B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0042212000 k%%t Hydraulic System

123 WERSA



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042212000 k%% Hydraulic System

FS YRR B & &
No. Part Number Part Name Q'ty Remark
36 101020502 HisRsk Adapter 2
37 101022843 HAEREK Elbow 2
38 101001260 T Cylinder 1
39 101028468 L/ €=9595 Hose 1
40 101028469 A R Hose 1
41 101000502 It Valve 1
42 101028278 BB KR Hose 1
43 101028271 L/§=9595) Hose 1
44 101025290 /4= 9595 Hose 1
45 0041612006 Ll Cylinder 1
46 101020417 IEREESSS Adapter 2
47 101025526 B B Hose 1
48 101025527 L/§=9595) Hose 1

E: XZ320B 7K 5E MBS HLE R G &1 .

WIERG 124



V) XCMG

0042212000 k%%t Hydraulic System

XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

1,2,3 2,3,4 11 56,7 8

LT

; b “?]))‘}{{\\\\

10

D))l

125 WIEARY:




\\ XZ320/A/B/D 7KF-5E B HL&1F B A

XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0042212000 Wik &A%

Hydraulic System

[v) XCMG

Fs YRR
No. Part Number
1 104020277
2 104040005
3 0041612016
4 0041612011
5 0041612008
6 104040030
7 104020123
8 101025464
9 111010250
10 101025463
11 101025465

E: XZ320B KV 5E MBS HLEE R G & .

BT
HE 12
gk
Tk
gk
P
IEET
L/ GEF=Y5
173

ik

\
1y

M OmE
s

924
J%

4
4

=R

SN

&

ZFK

Part Name

Bolt

Washer Spring
Flange Fitting
Flange Fitting
Flange Fitting
Washer Spring
Bolt

Hose

Hoop

Hose

Hose

BE
Q'ty

&4

Remark
GB/T70.1
GB/T93

GB/T93
GB/T70.1

WIERG 126



XZ320/A/B/D /K58 R SE B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0042212000 k%%t Hydraulic System

127 WERSA



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042212000 k%% Hydraulic System

Fs YRR 2R HE &4
No. Part Number Part Name Q'ty Remark
1 101025466 BB B Hose 1
2 0041612023 ik Confluence Component 1
3 101020422 IERGE SR Washer Spring 2
4 101020455 =ik Tee 1

vE: XZ320B 7KV AL E R S &A1 At
WIERG 128



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0042212000 k%%t Hydraulic System

1 2 3 4 5 6,7,8,9

-

4 _
BT ] FIWFNE ' '

129 WERSA



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042212000 k%% Hydraulic System

e YRR B4 & &
No. Part Number Part Name Q'ty Remark
1 101025478 BB KR Hose 1
2 101025539 L/§=9595) Hose 1
3 101022839 HEREL Flange Fitting 1
4 101025467 A R Hose 1
5 101000897 [ Valve 1
6 101021337 W42k Gauge Fitting 2
7 101025547 =gk Flange Fitting 1
8 101022862 SRt SN Tee 1
9 101020760 B4 ARk Straight Coupling 1

TF: XZ320B 7KV Z AN LI E R G4 Bt
WIERS 130



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG /444

0042212000 k%%t Hydraulic System

1,2,3 45 6,78 9

131 WERSA



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042212000 k%% Hydraulic System

e YRR B & &
No. Part Number Part Name Q'ty Remark
1 101000796 E Pump 1
2 104020009 BRET Bolt 2 GB/T70.1
3 104040030 % Washer Spring 6 GB/T93
4 101020434 HABEEK Elbow 1
5 101027823 HEREEk Flange Fitting 1
6 101028040 w28k Flange Fitting 1
7 101020565 BN Gk S Tee 1
8 101021337 PRS2 S Gauge Fitting 2
9 101025472 L/ §= 9595 Hose 1

T XZ320B 7K E AL S &R gt 244 B bt
WIERSG 132



XZ320/A/B/D /K58 R SE B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0042212000 k%%t Hydraulic System

133 WERSA



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042212000 k%% Hydraulic System

e YRR BR & BIE
No. Part Number Part Name Q'ty Remark
1 101028287 IERGIEES'S Adapter 4

2 101022843 Hishk Adapter 4

3 101026000 L/G=9595 Hose

4 101025795 L/G=9595 Hose 1

5 101025485 B R Hose 1

6 101028281 A R Hose 1

VE: XZ320B 7KV 5E mESHL I &R G40 .

WIERG 134



XZ320/A/B/D /K58 R SE B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0042212000 k%%t Hydraulic System

135 WERSA



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042212000 k%% Hydraulic System

e YRR BR & BIE
No. Part Number Part Name Q'ty Remark
| 101025794 BB KR Hose 2
9 101000794 %] Valve 1
3 101026603 L/ G=9595 Hose 1

e XZ320B /K V€ AN E &R S & E

WIERG 136



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0042212000 k%%t Hydraulic System

5,6,7,8 9 10

137 WIEARY



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042212000 k%% Hydraulic System

FS YRR B & &
No. Part Number Part Name Q'ty Remark

1 101025551 BB KR Hose 1

2 101025473 L/§=9595) Hose 1

3 101025475 B R Hose 1

4 101028285 A R Hose 1

5 101040016 T A3 Valve 2

6 104000078 R Bolt 2

7 104040005 gl Washer Spring 2

8 104030012 R EE Nut 2

9 101023332 L/ 9595 Hose 2

10 101026136 L/ §=9595) Hose 2

VE: XZ320B K 5E MBI E & S &4 K -
WIERSG 138



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0042212000 k%%t Hydraulic System

139 WIEARY:



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042212000 k%% Hydraulic System

FS YRR B & &
No. Part Number Part Name Q'ty Remark
1 101000209 T Cylinder 4
2 101022617 Hishk Adapter 8
3 101025788 L/ G=9595 Hose 4
4 101000899 I Valve 1
5 101028286 B R Hose 1
6 101020202 =iE$ek Tee 2
7 101040016 At Valve 1
8 101025493 BB KR Hose 1
9 101028284 L/ 9595 Hose 1

TF: XZ320B 7K E [ LIRS £ S 410 B
WIERS 140



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG /444

0042212000 k%%t Hydraulic System

141 WERSA



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042212000 k%% Hydraulic System

e YRR BR & BIE
No. Part Number Part Name Q'ty Remark
1 101000207 T Cylinder 2 101000207
2 101028472 L/§=9595) Hose 2 101028472
3 101028473 B S Hose 2 101028473

e XZ320B /K V€ AN E &R S & E

WERG 142



XZ320/A/B/D /K58 R SE B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

) XCMG /4 4

0042212000 k%%t Hydraulic System

143 WIER%A



\\ XZ320/A/B/D 7KF-5E B HL&1F B A

V%
XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE \/ A

0042212000 k%% Hydraulic System

Fs YRR B - #4
No. Part Number Part Name Q'ty Remark
1 101028481 L/ #sYD Hose 1
2 101020559 =iEHek Tee 1 101020559

H: XZ320B KV € AN E R e EME

BIERG 144



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0042212000 k%%t Hydraulic System

145 WIERSA



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042212000 k%% Hydraulic System

e YRR BR & BIE
No. Part Number Part Name Q'ty Remark
1 101028482 BB KR Hose 2
2 101020494 Hishk Adapter 4
3 101000211 ik Motor 2

e XZ320B /K V€ AN E &R S & E

WIERSG 146



XZ320/A/B/D /K58 R SE B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0042212000 k%%t Hydraulic System

147 WERSA



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042212000 k%% Hydraulic System

e YRR BR & BIE
No. Part Number Part Name Q'ty Remark
1 101000224 T Cylinder 2
2 101027381 L/§=9595) Hose 1
3 101028471 B R Hose 1

H: XZ320B KV € AN E R G BT

WIERSG 148



X2320/A/B/D 7KGF-5E R 45 B4 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0042212000 k%%t Hydraulic System

1 2,3,4,5,6 7 8 9 10

149  WIEARY:



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042212000 k%% Hydraulic System

FS YRR B & &
No. Part Number Part Name Q'ty Remark
1 101027407 IERGIEES'S Adapter 2
2 101000096 ik Motor 1
3 104020051 HRAET Bolt 4 GB/T70.1
4 104030012 IERE M12 Nut 4 GB/T6170
5 104040053 g 12 Washer 4 GB/T97.1
6 104040005 g 12 Washer Spring 4 GB/T93
7 101000800 5] Valve 1
8 101025496 BB KR Hose 2
9 101028288 L/ §= 9595 Hose 1
10 101028289 L/ §=9595) Hose 1

VE: XZ320B K 5E MBI E & S &4 K -
WIERS 150



XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At

orizontal Directional Drill SPARE PARTS CATALOGUE

) XCMG

XZ320/A/B/D H

77

0042212000 &k F %4 Hydraulic System

i
i
!
I i
i
1
3!
¥
X
i
15
!
i
i
i
i |

151 WERSA



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0042212000 k%% Hydraulic System

FS YRR B HE #HE
No. Part Number Part Name Q'ty Remark
1 101028290 LS =95¥5 Hose 2

2 0041612035 T Cylinder 4

3 101026228 IEREESS R Adapter 2

4 101028483 A R Hose 1

5 101028484 B R Hose 1

6 101000942 It Valve 1

7 101028361 BB KR Hose 1

8 101028485 BB KR Hose 1

9 101027316 L/ 9595 Hose 1

10 101028486 L/§=9595) Hose 1

11 101023417 B R Hose 1

12 101028485 L/ §=9595) Hose 1

13 101020005 JERGESS Adapter 2

14 101000187 T Cylinder 1

15 101000216 i Valve 1

16 104000431 W2 A4 Bolt 2 GB/T5783
17 104030065 IR Nut 2 GB/T6170
18 104040009 # Washer Spring 2 GB/T93
19 101020416 JERGIEZDS Adapter 3

20 101026007 L/ S=9595) Hose 1

21 101025796 L/S=9595) Hose 1

22 101020191 HisEEk Adapter 6

23 101020714 —iEEEk Tee 2

24 101020559 =iEHk Tee 1

25 101028487 L9595 Hose 1

26 101020202 =iEHk Tee 1

27 101020432 HAEREK Elbow 1

28 101001396 I Valve 1

T XZ320B 7K1 5E RS HLTUE 2R g8 B .

WERS% 152



XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0043012000 &k F % Hydraulic System

153 WERSA



\\ XZ320/A/B/D 7KF-5E B HL&1F B A

XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0043012000 )k %% Hydraulic System

[v) XCMG

Fs  RRE

No. Part Number Part Name
4 101000798 L

2 101022839 Rk

3 101020433 HAERk

T XZ320D 7KV MIEHLE E R G844 B .

Flange Fitting

HE &
Q'ty Remark
1
1
1

Wk RS

154



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0043012000 k%%t Hydraulic System

155 WERSA



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0043012000 )k %% Hydraulic System

FS YRR B4 & &
No. Part Number Part Name Q'ty Remark
1 101028071 B3k Bulkhead Elbow 1
2 101020522 B3k Bulkhead Elbow 4
3 101000496 ik Motor 4
4 101022833 JERGEZSS Adapter 8
5 101022898 =iE¥ek Tee 4
6 101025507 L/G=9595 Hose 1
7 0041612039 W Pipe 4
8 101025508 BB KR Hose 2
9 0041412009 i e Valve Block 1

TF: XZ320D /K 5E AL S R G K .
WIERSG 156



V) XCMG

XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0043012000 & &%t Hydraulic System

1\‘.hi'if \
=

Y]
"8

157

BE &5




XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0043012000 )k %% Hydraulic System

e YRR B & &
No. Part Number Part Name Q'ty Remark
1 101020487 IERGIEES'S Adapter 4
2 101020202 ESGESS Tee 3
3 101028700 L/ G=9595 Hose 2
4 101029478 B R Hose 1
5 101028699 L/G=9595 Hose 1
6 101028696 L/G=9595 Hose 1
7 101028125 BB KR Hose 1

TE: XZ320D K2 [ ETHLRUE 2 Gt a1 K

WIERSG 158



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0043012000 k%%t Hydraulic System

159 WERSA



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0043012000 )k %% Hydraulic System

e YRR BR & BIE
No. Part Number Part Name Q'ty Remark
1 101020202 BN GE S Tee 3
2 101028700 L/§=9595) Hose 1
3 101000727 & Valve 1
4 101028275 A R Hose 1
5 101025506 L/§=9595 Hose 3

7 XZ320D /K€ AL & 2R G4 B .
WIERSG 160



XZ320/A/B/D /K58 R SE B &1 B

\, A XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0043012000 k%%t Hydraulic System

Iiw
e,
L]

161 WERSA



A\

XZ320/A/B/D 7KF-5E B HL&1F B A

XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

[v) XCMG

0043012000 )k %% Hydraulic System
FS YRR B HE #HE
No. Part Number Part Name Q'ty Remark
49 101028271 BB KR Hose 1
50 101028278 L/§=9595) Hose 1
51 101001521 ] Valve 1
52 101027201 A R Hose 1
53 101028702 L/ §=9595 Hose 1
54 101028694 HAMRM AL Bulkhead Elbow 2
55 101028693 BB KR Hose 2
56 101001514 ik Motor 2
57 101028021 Hilhk Adapter 2
58 101020202 =ik Tee 1
59 101020367 BOE B Hose 1
60 101020525 HAEEk Elbow 1
61 101022833 HiEk Adapter 4
62 101022843 HAEEkL Elbow 4
63 101027289 L/ §=9595% Hose 1
64 101029716 L/ ¢=95957 Hose 1
65 101025290 W s 35 Gauge Hose 1

VF: XZ320D /K AL R R G414 KT .

Wk RS

162



V) XCMG

0043012000 k%%t Hydraulic System

XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

1,2,3 2,3,4 11 56,7 8

LT

; b “?]))‘}{{\\\\

10

D))l

163  WIEARY:




\\ XZ320/A/B/D 7KF-5E B HL&1F B A

XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0043012000 Wik &R%

Hydraulic System

[v) XCMG

Fs YRR
No. Part Number
1 104020357
2 104040005
3 0041612016
4 0041612014
5 0041612009
6 104040030
7 104020123
8 101025464
9 111010247
10 101025463
11 101025465

T XZ320D KPR NI E £ Gt &1 K

BT
HE 12
gk
Tk
gk
P
IEET
L/ GEF=Y5
173

ik

\
1y

M OmE
s

924
J%

4
4

=R

SN

&

ZFK

Part Name

Bolt

Washer Spring
Flange Fitting
Flange Fitting
Flange Fitting
Washer Spring
Bolt

Hose

Hoop

Hose

Hose

BE
Q'ty

&4

Remark
GB/T70.1
GB/T93

GB/T93
GB/T70.1

WIERSG 164



XZ320/A/B/D /K58 R SE B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0043012000 k%%t Hydraulic System

165 WIERSA



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0043012000 )k %% Hydraulic System

Fs YRR B - #4
No. Part Number Part Name Q'ty Remark
1 101025466 L/ #sYD Hose 1
2 0041612023 ik Confluence Component 1
3 101020013 IEREESS S Washer Spring 2
4 101022435 =ik Tee 1

vE: XZ320D /K€ ML & 2R G B .
WIERG 166



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0043012000 k%%t Hydraulic System

1 2 3 4 5 6,7,8,9

-

4 _
BT ] FIWFNE ' '

167 WERSA



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0043012000 )k %% Hydraulic System

e YRR B4 & &
No. Part Number Part Name Q'ty Remark
1 101025478 BB KR Hose 1
2 101025539 L/§=9595) Hose 1
3 101022839 HEREL Flange Fitting 1
4 101025467 A R Hose 1
5 101000897 [ Valve 1
6 101021337 W42k Gauge Fitting 2
7 101025547 =gk Flange Fitting 1
8 101022862 SRt SN Tee 1
9 101020760 B4 ARk Straight Coupling 1

TF: XZ320D /K58 AN E R G414 K .
WIERSG 168



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG /444

0043012000 k%%t Hydraulic System

1,2,3 45 6,78 9

169 WIER%A



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0043012000 )k %% Hydraulic System

e YRR B & &
No. Part Number Part Name Q'ty Remark
1 101000796 E Pump 1
2 104020009 BRET Bolt 2 GB/T70.1
3 104040030 % Washer Spring 6 GB/T93
4 101020434 HABEEK Elbow 1
5 101027823 HEREEk Flange Fitting 1
6 101028040 w28k Flange Fitting 1
7 101020565 BN Gk S Tee 1
8 101021337 PRS2 S Gauge Fitting 2
9 101025472 L/ §= 9595 Hose 1

TF: XZ320D /K 5E AL S R G K .
WIERSG 170



XZ320/A/B/D /K58 R SE B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0043012000 k%%t Hydraulic System

171 WER%A



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0043012000 )k %% Hydraulic System

e YRR BR & BIE
No. Part Number Part Name Q'ty Remark
1 101028287 IERGIEES'S Adapter 4

2 101022843 Hishk Adapter 4

3 101027371 L/G=9595 Hose

4 101026942 A R Hose 1

5 101025485 B R Hose 1

6 101028281 L/ S =95¥0 Hose 1

TE: XZ320D 7K P2 MBS HLIRUE 2 Gt &1 K

WERSE 172



XZ320/A/B/D /K58 R SE B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v} XCMG i/ 44

0043012000 k%%t Hydraulic System

173 WER%A



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0043012000 )k %% Hydraulic System

e YRR BR & BIE
No. Part Number Part Name Q'ty Remark
| 101025794 BB KR Hose 2
9 101000794 %] Valve 1
3 101026603 L/ G=9595 Hose 1

v XZ320D /K€ ML & 2R G B .

WIERG 174



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0043012000 k%%t Hydraulic System

5,6,7,8 9 10

175 WIEARS:



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0043012000 )k %% Hydraulic System

FS YRR B & &
No. Part Number Part Name Q'ty Remark
1 101025551 BB KR Hose 1

2 101025473 L/§=9595) Hose 1

3 101026996 L/ G=9595 Hose 1

4 101028690 L/§=9595 Hose 1

5 101040016 T A3 Valve 2

6 104000078 R Bolt 2

7 104040005 gl Washer Spring 2

8 104030012 R EE Nut 2

9 101023332 L/ 9595 Hose 2

10 101026115 L/ §=9595) Hose 2

VF: XZ320D /K 5E AN E R G4 A .
WIERSG 176



XZ320/A/B/D 7KF5E A1 EhHL &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0043012000 k%%t Hydraulic System

177 WIEARY:



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0043012000 )k %% Hydraulic System

FS YRR B & &
No. Part Number Part Name Q'ty Remark
1 101001341 T Cylinder 4
2 101022617 Hishk Adapter 8
3 101025788 L/ G=9595 Hose 4
4 101000899 I Valve 1
5 101028286 B R Hose 1
6 101020202 =iE$ek Tee 2
7 101040016 At Valve 1
8 101027118 BB KR Hose 1
9 101025999 L/ 9595 Hose 1

TF: XZ320D /K 5E AL S R G454 K .
WIERG 178



XZ320/A/B/D /K58 R SE B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

77

V) XCMG

0043012000 k%%t Hydraulic System

[ e B s O e

179 WERSA



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0043012000 )k %% Hydraulic System

FS YRR B HE #HE
No. Part Number Part Name Q'ty Remark
1 101025796 L/§=9595)" Hose 1
2 101028290 L/ ¢=95957 Hose 2
3 101028371 LY G=9595 Hose 1
4 101020240 ik Banjo Coupling 2
5 0041612035 il Cylinder 4
6 101028370 LY G=95851 Hose 1
7 101028378 L/ =959 Hose 1
8 101001299 I Valve 1
9 101001106 I Valve 1
10 101028367 L/§=9595) Hose 2
11 101028368 BOE Hose 2
12 101028632 L/ §=9595) Hose 2
13 0042412009 W Pipe 2
14 101020524 HAEEkL Elbow 2
15 0042412011 W Pipe 4
16 101020525 HAEREK Elbow 8
17 101010409 S Pipe Clamp 4
18 101010211 S Pipe Clamp 8
19 101028367 L/§=9595) Adapter 1
20 101028980 BOE R Hose 1
21 101028991 OB R Hose 1
22 101028991 L7 ¢=95957 Hose 1
23 101028979 B K Hose 1
24 101028363 BB KR Hose 1
25 101000203 i Valve 2
26 101028485 L/ §=9595)" Hose 2

TE: XZ320D KFRE TN E 2R G 1 B
WIERS 180



XZ320/A/B/D /K58 R SE B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

) XCMG /4 4

0043012000 k%%t Hydraulic System

181 WIER%A



XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE A

0043012000 )k %% Hydraulic System

FS YRR B HE #HE
No. Part Number Part Name Q'ty Remark
1 101028360 L/§=9595)" Hose 1

2 101028990 BB KR Hose 1

3 101001342 i Cylinder 1

4 101028465 IERGR=EF2S Adapter 2

5 101000216 & Valve 1

6 104000431 HEAE M6x45 Bolt 2 GB/T5783
7 104030305 I2EE M6 Nut 2 GB/T6170
8 104040009 P 6 Washer Spring 2 GB/T93

9 101020416 Hishk Adapter 3

10 101026007 L/§=9595) Hose 1

11 101020191 IEREESSS Adapter 6

12 101020714 —iE$k Tee 3

13 101001202 i) Valve 1

14 101020501 JERGEZSS Adapter 1

15 101027822 Ak Adapter 2

16 101027664 L/ €9 595 Hose 1

17 101027664 L/ €=9 5859 Hose 2

18 101028939 L/ §=9595)7 Hose 1

VE: XZ320D KFRE R BTN E R Gt 1

WERS 182



) XCMG

0042212013

XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

WEMA  Hydraulic Tank

77

=3

%

—F— nfn

183

BE &5




\\ XZ320/A/B/D 7KF-5E B HL&1F B A

[v) XCMG

XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0042212013 JJEiMFH Hydraulic Tank

5 PRRE 2R ¥E - 3:3
No. Part Number Part Name Q'ty Remark
1 0041612037 MHEERES Tank Body 1
2 101010181 JEI B Filter 1
3 101010003 TUERT Baceather Filter 1
4 104000264 2 M8x35 Bolt 8 GB/T5783
5 104040081 P 8 Washer 24 GB/T97.1
6 104040007 P 8 Washer Spring 24 GB/T93
7 104030024 IR} M8 Nut 8 GB/T6170
8 101030097 T2 IE M33x2 Plug 1
9 004100350 AR Cover Plate 2
10 101030083 0 TEIE 0-Ring 2 GB/T3452.1
11 104020130 I2E] M8x20 Bolt 16 GB/T70.1
12 104030024 Bk Flange Fitting 1
13 101030210 0 JE &l 0-Ring 1 GB/T3452.1
14 101040038 WAL R Level Gauge 1
15 104020434 I2ET M4x12 Bolt 6 GB/T70.1
16 104040093 P 4 Washer Spring 6 GB/T93
17 0042012019 i Rubber Casing 1
18 0042012020 AR Cover Plate 1
19 101010312 T 7 Filter 1
20 101010313 T 7 Filter 1
21 104000409 I M6x25 Bolt 4 GB/T5783
22 104040009 P 6 Washer Spring 4 GB/T93
23 101030077 0 £ 18 0-Ring 1 GB/T3452.1

VE: XZ320 /K52 [ BS BRI A6 251 Bt

WIERSG 184



) XCMG

0042212013

XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

WEMA  Hydraulic Tank

77

=3

%

—F— nfn

185

BE &5




\\ XZ320/A/B/D 7KF-5E B HL&1F B A

[v) XCMG

XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0042212013 JJEiMFH Hydraulic Tank

5 PRRE 2R ¥E - 3:3

No. Part Number Part Name Q'ty Remark
1 0041612037 MHEERES Tank Body 1

2 101010181 JEI B Filter 1

3 101010003 TUERT Baceather Filter 1

4 104000264 2 M8x35 Bolt 8 GB/T5783
5 104040081 P 8 Washer 24 GB/T97.1
6 104040007 P 8 Washer Spring 24 GB/T93
7 104030024 IR} M8 Nut 8 GB/T6170
8 101030097 T2 IE M33x2 Plug 1

9 004100350 AR Cover Plate 2

10 101030083 0 TEIE 0-Ring 2 GB/T3452.1
11 104020130 I2E] M8x20 Bolt 16 GB/T70.1
12 104030024 Bk Flange Fitting 1

13 101030210 0 JE &l 0-Ring 1 GB/T3452.1
14 101040038 WAL R Level Gauge 1

15 104020434 I2ET M4x12 Bolt 6 GB/T70.1
16 104040093 P 4 Washer Spring 6 GB/T93
17 0042012019 i Rubber Casing 1

18 0042012020 AR Cover Plate 1

19 101010312 T 7 Filter 1

20 101010313 T 7 Filter 1

21 104000409 2 M6x25 Bolt 4 GB/T5783
22 104040009 P 6 Washer Spring 4 GB/T93
23 101030077 0 £ 18 0-Ring 1 GB/T3452.1

e XZ320A /K58 A A LT i 46 2514t

WIERS 186



) XCMG

0042212013

XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

WEMA  Hydraulic Tank

77

=3

%

—F— nfn

187

BE &5




\\ XZ320/A/B/D 7KF-5E B HL&1F B A

[v) XCMG

XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0042212013 JJEiMFH Hydraulic Tank

5 PRRE 2R ¥E - 3:3
No. Part Number Part Name Q'ty Remark
1 0041612037 MHEERES Tank Body 1

2 101010181 JEI B Filter 1

3 101010003 TUERT Baceather Filter 1

4 104000264 2 M8x35 Bolt 8 GB/T5783
5 104040081 P 8 Washer 24 GB/T97.1
6 104040007 P 8 Washer Spring 24 GB/T93

7 104030024 IR} M8 Nut 8 GB/T6170
8 101030097 T2 IE M33x2 Plug 1

9 004100350 AR Cover Plate 2

10 101030083 0 TEIE 0-Ring 2 GB/T3452.1
11 104020130 I2E] M8x20 Bolt 16 GB/T70.1
12 104030024 Bk Flange Fitting 1

13 101030210 0 JE &l 0-Ring 1 GB/T3452.1
14 101040038 WAL R Level Gauge 1

15 104020434 I2ET M4x12 Bolt 6 GB/T70.1
16 104040093 P 4 Washer Spring 6 GB/T93

17 0042012019 i Rubber Casing 1

18 0042012020 AR Cover Plate 1

19 101010312 T 7 Filter 1

20 101010313 T 7 Filter 1

21 104000409 I M6x25 Bolt 4 GB/T5783
22 104040009 P 6 Washer Spring 4 GB/T93

23 101030077 0 £ 18 0-Ring 1 GB/T3452.1

VE: XZ320B 7K [a) Bl HLV S I 48 25 1 L

WIERS 188



) XCMG

0042212013

XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

WEMA  Hydraulic Tank

77

=3

%

—F— nfn

189

BE &5




\\ XZ320/A/B/D 7KF-5E B HL&1F B A

[v) XCMG

XZ320A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0042212013 JJEiMFH Hydraulic Tank

5 PRRE 2R ¥E - 3:3
No. Part Number Part Name Q'ty Remark
1 0041612037 MHEERES Tank Body 1

2 101010181 JEI B Filter 1

3 101010003 TUERT Breather Filter 1

4 104000264 2 M8x35 Bolt 8 GB/T5783
5 104040081 P 8 Washer 24 GB/T97.1
6 104040007 P 8 Washer Spring 24 GB/T93

7 104030024 IR} M8 Nut 8 GB/T6170
8 101030097 T2 IE M33x2 Plug 1

9 004100350 AR Cover Plate 2

10 101030083 0 TEIE 0-Ring 2 GB/T3452.1
11 104020130 I2E] M8x20 Bolt 16 GB/T70.1
12 104030024 Bk Flange Fitting 1

13 101030210 0 JE &l 0-Ring 1 GB/T3452.1
14 101040038 WAL R Level Gauge 1

15 104020434 I2ET M4x12 Bolt 6 GB/T70.1
16 104040093 P 4 Washer Spring 6 GB/T93

17 0042012019 i Rubber Casing 1

18 0042012020 AR Cover Plate 1

19 101010312 T 7 Filter 1

20 101010313 T 7 Filter 1

21 104000409 I M6x25 Bolt 4 GB/T5783
22 104040009 P 6 Washer Spring 4 GB/T93

23 101030077 0 £ 18 0-Ring 1 GB/T3452.1

Ve XZ320D /K5 A LT i A 2514t .

WIERS 190



A XZ320 Horizontal Directional Drill SPARE PARTS CATALOGUE

0042407000 K BIHL 25 Engine System

191  KEIHLES



\\ XZ320 7K 5E 4511254 i

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

0042407000 AKZNLARSG Engine System

[v) XCMG

s YRS
No. Part Number
1 100000216
2 104020135
3 103040081
4 0042107026
5 104040008
6 104000496
7 104000340
8 104050013
9 104030012
10 104000118
11 0042107027
12 0042407146

A XZ320. XZ320A. XZ320B. XZ320D /K& MEEHL &SN R S &1 E T

RN

2T M10x30
G ERBRIIE
PRk

I 10

IR M10%35
A2 M14x40
P 14

BR Bk M12
HEFE M12x45
AR
PRA &

B

Part Name

Engine

Bolt

Drive Coupling
Flange
Washing Spring
Bolt

Bolt

Washing Spring
Nut

Bolt

Connect Mount

Limit Block

HE #&IE
Q'ty Remark
1
8 GB/T70.1
1
1
12 GB/T93
12 GB/T5783
4 GB/T5783
4 GB/T93
8 GB/T6170
8 GB/T5783
1
1 fid 6CTAS8.3

KEWLRYG 192



A XZ320 Horizontal Directional Drill SPARE PARTS CATALOGUE

0042407010 “FJEZR S Air Filter Assembly

193  KEIHLES




A\

X2320 7K 5E [ 11214

XZ180 Horizontal Directional Drill SPARE PARTS CATALOGUE

[v) XCMG

0042407010 ZJERE S K,  Air Filter Assembly
PSS RRE HE EHE
No. Part Number Part Name Q'ty Remark
1 104000085 I M10x25 Blot 4 GB/T5783
7 104030014 EREM10 Nut 4 GB/T6170
3 100010587 TRUETE g Air Filter 1
4 111010256 T H3f4iE @146.1 T- Clamp 1 GB/T97.1
0042407102 1 6CTA8.3-C215
5 0042407011 R Intake Tube 1 SC8D190G2B1
0042407116 1 6BTAAS5.9-C205
6 111010185 T BYH5iE @117 T- Clamp 1 GB/T93

VE: XZ320. XZ320A. XZ320B. XZ320D /K58 45 HL A ZhHL R S &1 E

KEWLRY 194



Xm XZ320/A/B/D 7K 5E 44 HL&44 B it ”
A XZ320/A/B/D Horizont al Directional Drill SPARE PARTS CATALOGUE

0042407103 #2320 Radiator Assembly

195  KEIMHLES




XZ320/A/B/D 7KF-5E I BEHL&1F B A

[v) XCMG

A\

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS

0042407103 ##h2s 2% Radiator Assembly

s YR BR HE #HE

No. Part Number Part Name Q'ty Remark
1 0042407104 AKE Pipe 1
9 111010119 T 14 ¢70 T Clamp 3
3 100010586 KBRS Radiator 1
4 0042407105 SKE Hose 1
5 111010238 T 2YHu4i 64 T Clamp 1
6 0042407004 TRIBAR Rubber Board 2
7 0042407005 HERR Connecting Plate 4
8 104030086 IR EE M14 Nut 8 GB/T6170
9 104050013 i 14 Spring Washing 8 GB/T93
10 104040082 g 14 Washing 4 GB/T7.1
11 104000405 BRFE M14%80 Blot 8 GB/T5783
12 104000429 124 M14%50 Blot 4 GB/T5783
13 111010115 M4t d20 Hose Clamp 2 JB/T8870
14 0042207010 2 ¢10-900 Hose 1 HG/T3036
15 0041607132 K b Adpater 1
16 100010017 @700 MK XU Fan 1
17 111010113 W4 d25 Hose Clamp 2 JB/T8870
18 0042207009 I ¢20-1100  Hose 1 HG/T2491
19 0041607135 Ak Tie-In 1
20 0042107019 KBk Tie-In 1

T XZ320. XZ320A. XZ320B. XZ320D /KF5E M4EHL R ShHL R G &1 E

RENBLER G

196



Xm X2320/A/B/D 7KF 5& F 4kl &1 B R ”
A XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0042407001 Hi#gs 2% Radiator Assembly

197  KREIHLES




A\

XZ320/A/B/D 7KF-5E I BEHL&1F B A

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS

[v) XCMG

0042407001 H##Ags 5%  Radiator Assembly

S YRR 2R BE %1

No. Part Number Part Name Q'ty Remark
1 0042407002 AKE Pipe 1
% 111010119 T 14 ¢70 T- Clamp 5
3 100010586 ThK B Radiator 1
4 0042407003 TKE— Pipe 1
5 111010238 T A4H4iE po4 T- Clamp 1
6 0042407004 TRIBAR Rubber Board 2
7 0042407005 HERR Connecting  Plate 4
8 104030086 WERE M14 Nut 8 GB/T6170
9 104050013 i 14 Spring Washing 8 GB/T93
10 104040082 g 14 Washing 4 GB/T7.1
11 104000405 B4 M14x80 Blot 8 GB/T5783
12 104000429 B2 M14x50 Blot 4 GB/T5783
13 111010115 M4 d20 Hose Clamp 2 JB/TS8870
14 0042207010 K 910-900 Hose 1 HG/T3036
15 0042407006 k=g Pipe 1
16 0042407009 ~AKEZ Pipe 1
17 111010113 W4 d25 Hose Clamp 2 JB/T8870
18 0042207009 I ¢20-1100  Hose 1 HG/T2491

VF: XZ320. XZ320A. XZ320B. XZ320D /KF5E MEhHL A ShHL RS &1 Bt

RENBLER G

198



XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0042407134 ###35% Radiator Assembly

199  KEIHLES




XZ320/A/B/D 7KF-5E I BEHL&1F B A

[v) XCMG

A\

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS

0042407134 ##AZs 5% Radiator Assembly
PS5 YRS B BE #IE
No. Part Number Part Name Q'ty Remark
1 0042407140 HKE Pipe 1
% 3001837 T 14 974 T Clamp 3
3 0042407138 R 2 Pipe 1
4 111010253 T A4 87 T Clamp 1
5 0042407135 T AR Tube 1
6 111010230 T A4 092 T Clamp 2
7 0042407136 R 1 Pipe 4
8 104030086 WERE M14 Nut 8 GB/T6170
9 104050013 i 14 Spring Washing 8 GB/T93
10 104040082 HE 14 Washing 4 GB/T7.1
11 104000225 BRFE M14x40 Blot 1 GB/T5783
12 104000064 #2FE M14x100 Blot 4 GB/T5782
13 0042407139 AR Rubber Board 2 JB/T8870
14 111010253 T B4 @74 T Clamp 1 HG/T3036
15 0042407137 HIKE Pipe 1
16 111010129 i Hose Clamp 1
17 101028033 WKIRE Tube 2
18 100010711 B Radiator 1
19 111010095 W47 d32 Hose Clamp 1 JB/T8870
20 101028034 & 920 Tube 1 HG/T2491
21 0042407141 R Connecting Plate 1

T XZ320. XZ320A. XZ320B. XZ320D /KF5E MEEHL AL R G &1 E
KIFWLRY 200



Xm X2320/A/B/D 7KF 5& F 4kl &1 B R ”
A XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0041607160 JHAE &S 8 Muffler System

201 REWLAS



XZ320/A/B/D 7KF-5E I BEHL&1F B A

A\

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS

0041607160 K #s 8  Muffler System

[v) XCMG

s PR 2K HE %3k
No. Part Number Part Name Q'ty Remark
1 100010503 THA s Muffler 1 M 6TA8.3
1 100010721 7= A Muffler 1 % 6BTAAS.9

VE: XZ320. XZ320A. XZ320B. XZ320D /K FE MEEHL A SN R S &1 E T

KREWLRYG 202



) XCMG

X2320/A/B/D 7KF 5 [F 45 HL &1 FEI ”
B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0041709000 & BIHLEM K Engine Hood&Covers

203 REMLE R



XZ320/A/B/D 7KF-5E I BEHL&1F B A

[v) XCMG

A\

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS

0041709000 KM ELK Engine Hood&Covers

S YRR 2R BE %1

No. Part Number Part Name Q'ty Remark
1 0041609125 Ii5] 72 A Mount Plate 1
2 0041109008 B Hinge 1

3 104000091 2 FE M8x20 Bolt M8x20 64 GB/T5783

4 104040081 HIHE 8 Nut 72 GB/T97.1

5 104040007 HIE 8 Washer 72 GB/T93
6 0041609124 (KR Front Box Cover Plate 1
7 109020070 A[AAT A9 MS782  Movability Lever Lock 5
8 109000006 Fr A HEF 227-0891  Drawbench Guard 3
9 104070016 B4 3x20 Hatch Annul 1 GB/T91

10 0041109006 T Stay Bar 1
11 0041109007 KF Checkpost 1
12 0041609122 SN Outer Front Stand Plate 1
13 0041609121 HIT AR Front Door Plate 1
14 0041609118 Ja It Rear Door Plate 1
15 0041609123 CAYERRT Outer Rear Stand Plate 1
16 109020027 22°401 +P5 8B Lock 2
17 0042409001 JE TG R Rear Trough 1
18 0042409009 TR Duct Plate 1
19 0041609119 W JE AR Inner Front Stand Plate 1
20 0041309007 1 AR Duct Plate 1
21 0041309005 BiF1E R Front Examine Plate 1
22 0041609120 T SZAR Inner Front Stand Plate 1
23 0041309006 R gtk Examine Plate 2
24 0042409010 FEJAR Storage Battery Plate 1
25 0041609126 HEZE A4 Frame 1
26 0041609117 WE3%:: Door Hinge 4

VE: XZ320. XZ320A. XZ320B. XZ320D7K V52 A& ML AR ML 2 i1 K

AL A A

204



) XCMG

0041613000

RHKEERG

Mud Systerm

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At

77

205 RFHRIERY



XZ320/A/B/D 7KF-5E I BEHL&1F B A

[v) XCMG

A\

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS

0041613000 Ve IRiERS Mud Systerm

FFS YRR 2K HE #IE
No. Part Number Part Name Q'ty Remark
1 101000732 I Mud Pump 1 BW-320F
2 106000190 90°%5 3k Coupler 1 GB/T3289.2
3 106000036 PRk Fhe Body 1 TYPE:C
4 106000035 PRk Fhe Body 1 TYPE:F
5 104000057 R M16%60 Bolt M16x60 4 GB/T5782
6 104030167 FEEE M16 Nut M16x60 4 GB/T6184
7 101030201 MBS S Cap 1 DTG1/2ED
8 0041713001 Kk Coupler 1
9 0041213001 3k Coupler 1
10 101022508 L74=95857 Tl 1 N2SNHEHA424224-3800
11 101010276 (EPS Pipe clincher 2 TLPG3-542
12 101020780 PeRIBRE M52x2 Nut M52x2 1 N42L
13 0041213002 =gk Coupler 1
14 101030197 1= Cap 1 DTM16x1.5ED
15 101020819 S BB Tube 1 N1SNHFHA080804-1235
16 101020766 23k Coupler 1 LOSL/30N
17 101020816 B K Tube 1 N1SNHFHA080804-1575
18 101023307 B K Tube 1 N1SNHAA0080804-260
19 101022532 #73k Coupler 1 YLOSL
20 101020742 B3k Coupler 1 108L/24N
21 106000291 TE B Shutoff valve 1 Q11F-64P-1/4"
22 101022507 L/GEFSY Tile 1 N2SNHEHA353520-4200
23 101020771 23k Coupler 1 L35L/4IN
24 101025462 B K Tube 1 N2SNHAHA353520-1200
25 101025050 23k Coupler 1 135LG1 1/2ED
26 0041613037 ek Mud Swivel 1

H: XZ320. XZ320A. XZ320B 7K1 58 [ & HLEC 15 FH I8 3¢ 28 & A4 Bt

BHFEILERG 206



) XCMG

0041613000

RHKEERG

Mud Systerm

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At

77

207 RFRIERY



XZ320/A/B/D 7KF-5E I BEHL&1F B A

[v) XCMG

A\

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS

0041613000 Ve IRiERS Mud Systerm

FS  YRRE 2 HE B
No. Part Number Part Name Q'ty Remark
1 101000732 THKE Mud Pump 1 BW-320F
2 106000190 90°%5 Coupler 1 GB/T3289.2
3 106000036 Pidi ek Fhc Body 1 TYPE:C
4 106000035 LSLEESS Fhc Body 1 TYPE:F
5 104000057 B2 M16%60 Bolt M16x60 4 GB/T5782
6 104030167 I2RE M16 Nut M16x60 4 GB/T6184
7 101030201 i mpeE Cap 1 DTG1/2ED
8 0041713001 Kfek Coupler 1
9 0041213001 P2k Coupler 1
10 101022508 L/ §=9595's Tube 1 N2SNHEHA424224-3800
11 101010276 R Pipe Clincher 2 TLPG3-542
12 101020780 kM2 RE M52x2  Nut M52x2 1 N42L
13 0041213002 ik Coupler 1
14 101030197 g ZE Cap 1 DTM16x1.5ED
15 101020819 L =959 Tube 1 NI1SNHFHA080804-1235
16 101020766 Bk Coupler 1 LOSL/30N
17 101020816 L/ §=95957 Tube 1 N1SNHFHA080804-1575
18 101023307 B K Tube 1 N1SNHAA0080804-260
19 101022532 ek Coupler 1 YLOSL
20 101020742 3k Coupler 1 108L/24N
21 106000291 T EK [ Shutoff Valve 1 Q11F-64P-1/4"
22 101029711 LG99 Tube 1 N2SNHEHA353520-5700
23 101020771 Fk Coupler 1 L35L/41N
24 101025462 A MR Tube 1 N2SNHAHA353520-1200
25 101025050 ek Coupler 1 I35LG1 1/2ED
26 0041613037 ik 4k Mud Swivel 1

T XZ320D /K-F5E [ Al AL EC A B e 55 2R %1 B b o

BHRFEILERG 208



XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

v XCMG /4 4

0041613000 Ve ZXiA ARG Mud Systerm

209 RFHRIERY



XZ320/A/B/D 7KF-5E I BEHL&1F B A

[v) XCMG

A\

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS

0041613000 Ve IRiERS Mud Systerm

FS YRR 2R HE #E
No. Part Number Part Name Q'ty Remark
1 106000269 THEE Mud Pump 1 YWB-320/250/180C
2 0041613027 gk Coupler 1
3 101028294 BE SR Hose 1 N381HAHF423520-4300
4 0041613022 HERER Plate 1
5 104030018 IZREM20 Nut M20 2 GB/T6170
6 104000316 IR M20%80 Bolt M20x80 2 GB/T5782
7 104030167 IEEE M16 Nut M16 2 GB/T6170
8 104000473 I M16x75 Bolt M16x75 2 GB/T5782
9 101020780 Bk RE M52x2 Nut M52x2 1 N42L
10 101030197 3% ZE Cap 1 DTM16x1.5ED
11 0041213002 =@k Coupler 1
12 101020005 ek Coupler 1 10SLM12x1.5ED
13 101020819 LS =9595% Tube 1 N1SNHFHA080804-1235
14 101020766 ek Coupler 1 LOSL/30N
15 101020816 =959 Tube 1 N1SNHFHA080804-1575
16 101023307 B S Tube 1 N1SNHAA0080804-260
17 101022532 7k Coupler 1 YLOSL
18 101020742 2k Coupler 1 108L/24N
19 106000291 TR ] Shutoff valve 1 Q11F-64P-1/4"
20 101022507 & SR Tube 1 N2SNHEHA353520-4200
21 101020771 ek Coupler 1 L35L/4IN
22 101025462 LG99 Tube 1 N2SNHAHA353520-1200
23 101025050 ek Coupler 1 I35LG1 1/2ED
24 0041613037 Jie e 4k Mud Swivel 1

H: XZ320. XZ320A. XZ320B 7KF-5€ [ &5 HLAC E 7o e 3¢ 35 44 Bt

BRFEIERG 210



) XCMG

0041613000

Ve REIERS Mud Systerm

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

XZ320/A/B/D 7KF5E [E1 S5 BL& 1 Bl At

77

211 RFRIERY



XZ320/A/B/D 7KF-5E I BEHL&1F B A

[v) XCMG

A\

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS

0041613000 Ve IRiERS Mud Systerm

s PRHReg 2K HE #IE
No. Part Number Part Name Q'ty Remark
1 106000269 e E Mud Pump 1 YWB-320/250/180C
2 0041613027 Bk Coupler 1
3 101028294 L/NEOSY5s Hose 1 N381HAHF423520-4300
4 0041613022 HEARR Plate 1
5 104030018 HEREM20 NutM20 2 GB/T6170
6 104000316 1242 M20%80 Bolt M20x80 2 GB/T5782
7 104030167 IZEE M16 NutM 16 2 GB/T6170
8 104000473 I2AE M16x75 Bolt M16x75 2 GB/T5782
9 101020780 PEIMERE M52X2  NutMM52x2 1 N42L
10 101030197 i mpE: S Cap 1 DTM16x%1.5ED
11 0041213002 BN SN Coupler 1
12 101020005 2k Coupler 1 108LM12x1.5ED
13 101020819 B K Tube 1 N1SNHFHA080804-1235
14 101020766 #k Coupler 1 LOSL/30N
15 101020816 BUE BB Tube 1 N1SNHFHA080804-1575
16 101023307 B S Thilse 1 N1SNHAA0080804-260
17 101022532 2k Coupler 1 YLOSL
18 101020742 B2k Coupler 1 108L/24N
19 106000291 KR Shutoff valve 1 QI1F-64P-1/4"
20 101029711 /G059 Tube 1 N2SNHEHA353520-5700
21 101020771 73k Coupler 1 L35L/41IN
22 101025462 BB B Tl 1 N2SNHAHA353520-1200
23 101025050 2k Coupler 1 135LG1 1/2ED
24 0041613037 Jiee ik Mud Swivel 1

VE: XZ32D /KT mET LA T o ie 2658 & .

BREIERSE 212



XZ320/A/B/D /K58 RIS B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

) XCMG /4 4

0041613000 Ve XKLk £S5 Mud Systerm

213 RFRIERY



\\ XZ320/A/B/D 7KF-5E I BEHL&1F B A

[v) XCMG

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS

0041613000 Ve IRiERS Mud Systerm

S YRMRE 2 HE #:
No. Part Number Part Name Q'ty Remark
1 101030139 O #i[E O-Ring 1 GB/T3452.1
2 0041613012 S H Core Axis 1
3 104000409 R M6x25 Bolt M6x25 12 GB/T5783
4 104040009 I 6 Washer Speing 6 12 GB/T93
5 0041613030 % Cover 2
6 105000181 SRR R Axletree 2 SF-1 7030
Fours Sets Of V-Shaned
7 108040228 V BH G Combination Seal 2 GB/T10708.1
8 0041613016 oAk Adjust Tab 1
9 108000019 THAR Grease Cup 2 JB/T7940.1
10 0041613008 R Cover 1
11 104040005 HE 10 Washer Speing 10 1 GB/T93
12 104000121 2 M10%20 Bolt M10x20 1 GB/T5783

VE: XZ320. XZ320A. XZ320B. XZ320D 7K€ M4 HLYe 3 521k 2 40 &4 i

BRFEIERG 214



77

XZ320/A/B/D /K58 RIS B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

Drill Frame

0042402000 542

vl XCMG

752 G
b
10
9
8
== oI B

R
X «\%

NS

& 75
RS

)
)
g
4

SA

\
~

{

o

i

<
%ﬂﬁﬂﬂﬂﬁﬁﬁﬂﬁﬁﬂ@%ﬂwv
GIGICLC jaadas

N

B8

215



\\ XZ320/A/B/D 7KF-5E I BEHL&1F B A

[v) XCMG

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS

0042402000 %442  Drill Frame

S YRS 2R BE 1
No. Part Number Part Name Q'ty Remark

1 0042402001 BhRLERY Frame 1

2 103060216 R EE LH2466-219 Chain 2 GB/T6074
3 103060073 i %% TL125111-300X150X3000 Hose Trac 1

4 104000082 B2 M10X30 Bolt 18  GB/T5783
5 104040008 P8 10 Washer 18  GB/T93
6 0041602040 i Baffle 2

7 104000086 12442 M8X30 Bolt 10  GB/T5783
8 104040007 HIE 8 Washer 10  GB/T93

9 104040081 P 8 Washer 16  GB/T97.1
10 104030024 B2 RE M8 Nut 8 GB/T6170
11 0041602041 TEIR Slide Bar 1

12 103060217 B EE LH2088-159 Chain 1 GB/T6074
13 0041602050 VRS Stick 2

14 104030039 WERE M24 Nut 8 GB/T6170
15 104030154 HZRE M24 Nut 4 GB/T6172.1
16 0042402008 EIERI Front 1

17 0041602056 il Axes 1

18 0042402012 LR Mount 1

19 0042402017 [ I 22 2 it Vice Valve 1
20 0041602066 il Axes 1
21 0041602069 g Frame 1
22 0041602084 R Cover 1
23 104020001 24T M6X10 Bolt 4 GB/T65
24 104000331 I M16X35 Bolt 2 GB/T5783
25 104040004 HPE 16 Washer 8 GB/T93
26 0041602085 Lill Pin 1
27 0041602086 L Baffle 2

T XZ320 K7 5E IR H LA 2R A F B -

B

216



77

XZ320/A/B/D /K58 RIS B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

xR
)

Drill Frame

0042402000 %4242

2
ST e e 7
e adddes

“faaad

TR
1L
- A

SN

S

S 4 ‘\\7.

\

&
~

4

%mﬁ_%ﬂ_%ﬁ_%ﬁ_@'

B8

217



\\ XZ320/A/B/D 7KF-5E I BEHL&1F B A

[v) XCMG

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS

0042402000 %4522  Drill Frame

5 R 2R HE #IE
No. Part Number Part Name Q'ty Remark
28 0041602087 i Baffle 1
29 0041602088 Liii Pin 1
30 0041602091 B Bracket 1
31 0041602096 Liii Pin 2
32 104030087 2 M16 Nut 6 GB/T6170
33 104000245 B2 K M16X65 Bolt 6 GB/T5782
34 0042402009 PR [] 5 2 Mount 1
35 0041602107 PN L Roller 1
36 105000135 EREHEE P Spring Bushing 4 SF-1 8080
37 0041602108 HE Bushing 2
38 0041602109 Hi RS Front Roller 1
39 105000137 ERENEE P Spring Bushing 2 SF-1 6040
40 105000136 ER(iEL Spring Bushing 2 SF-1 6070
41 0041602110 AR Cover 1
42 0042402012 THIR Mounting Plate 1 16%E
43 105000138 T Al Spring Bushing 4 SF-1 5060
44 104040022 i 24 Washer 4 GB/T93
45 104000427 B2 M24X45 Bolt 4 GB/T5783
46 0041602112 =L Baffle 1
47 0041602038 B Tapered Pin 2
48 104070193 54 4X18 Tapered Pin 4 GB/T91
49 0041602039 £k Coupler 1
50 0041602048 X Stick 1
51 004140237 Bk Pin 2
52 0041602049 ek Coupler 1
53 104030231 B2 EF M27X2 Nut 1 GB/T6171
54 104030230 B2 EE M27X2 Nut 1 GB/T6173

Ve XZ320 /KF5E MIES HLES 2L 414 i .

B

218



XZ320/A/B/D /K58 RIS B &1 B

/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

T XCMG y

0041802000 %448  Drill Frame

219 £



\\ XZ320/A/B/D 7KF-5E I BEHL&1F B A

[v) XCMG

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS

0041802000 %442 Drill Frame

S YRMREg 2 HE #:
No. Part Number Part Name Q'ty Remark
1 0041802001 B Frame 1

2 103060228 HadE TL125111-300X150X3250 Hose Trac 1

3 103060229 7R TBE 36A-3X209 Chain 1 GB/T1243
4 104000086 22 M8X30 Bolt 10  GB/T5783
5 104040007 I 8 Washer 10  GB/T93

6 104040081 g 8 Washer 16  GB/T97.1
7 104030024 IR EE MS Nut 8 GB/T6170
8 0041802015 TR Slide Bar 1

9 0041802020 EEL Baffle 2

10 0041802021 R Bracket 1

11 0041802025 PIFF Stick 2

12 104030039 I BE M24 Nut 4 GB/T6170
13 104030154 i RE M24 Nut 4 GB/T6172.1
14 105010070 W& Spring 2 SL04 0517PP
15 0041802043 5923 Fill Up 6

16 0041802044 B Fill Up 6

17 0041802045 A Roller 1

18 0041602110 AR Cover 1

19 0041602066 i Axes 1

20 104000473 B2 M16X75 Bolt 13 GB/T5782
21 104040004 HIE 16 Washer 63  GB/T93
22 104030087 WERE M16 Nut 13 GB/T6170
23 0041802029 FE2e Bracket 1

24 104000276 122 M16X50 Bolt 48  GB/T5783
25 101040235 WEALZ) R E Motor 1

26 101040236 WEALZ R E Rducer 1

27 105000138 ERENERHES Spring 4 SF-1 5060

VE: XZ320A 7KF € [ S HLEL 2 4 A B

gh4E 220



77

XZ320/A/B/D /K58 RIS B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

xR
C

Drill Frame

0042402000 %28

H——

13 1241

0

o)
4
(.
0 P
0

B8

221



e o W
A\ \ (BT XCMG

0042402000 %4522  Drill Frame

FS YRR B & #IE
No. Part Number Part Name Q'ty Remark
28 104000362 HE e M16X40 Bolt 2 GB/T5783
29 0041802039 Liii Pin 1
30 0041802040 it Baffle 2
31 0041802041 MBhEER Roller 1
32 0041802042 B Bushing 1

T XZ320A KPR [ EGHLES 2R 44 FE I .
ghag 222



V) XCMG

0041702000 %kz8

Drill Frame

XZ320/A/B/D /K58 RIS B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

77




XZ320/A/B/D 7KF-5E I BEHL&1F B A

[v) XCMG

A\

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS

Drill Frame

0042202000 %h2%8

S kR 2R BE #1E
No. Part Number Part Name Q'ty Remark
1 0042202001 B BR G5 Frame 1
2 103060305 B ABE LH2466-233 Chain 2 GB/T6074
3 103060304 5% TL125111-300X150X3375  Hose Trac 1
4 104000082 2 M10X30 Bolt 16 GB/T5783
5 104040008 HIE 10 Washer 30 GB/T93
6 0041602040 i Baffle 2
7 104000077 2 M10X20 Bolt 10 GB/T5783
8 0041602056 h Axes 1
9 104040030 I 10 Washer 16 GB/T97.1
10 104030014 EEEMI10 Nut 8 GB/T6170
11 0042402033 TH R Slide Bar 1
12 103060217 M =% LH2088-173 Chain 1 GB/T6074
13 0041602050 PLFF Stick 2
14 104030039 = RE M24 Nut 6 GB/T6170
15 104030154 2 RE M24 Nut 4 GB/T6172.1
16 0042402008 HIATAR Front Cover 1
17 0042202011 AR Cover 1
18 104030230 2 RE M27X2 Nut 1 GB/T6173
19 0041602066 Ll Axes 1
20 0042402038 b=g: Frame 1
21 0042402056 R Cover 1
22 104020304 IRE] M6X10 Bolt 4 GB/T819.1
23 104000090 2 M8X16 Bolt 4 GB/T5783
24 104040007 #[E 8 Washer 4 GB/T93
25 0042402055 Liii Pin 1
26 0042402056 AR Cover 2
27 0041602087 i Baffle 1

VE: XZ320B 7K MIEN LS 224

EhaE 224



XZ320/A/B/D /K58 RIS B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

V) XCMG

0041702000 %528 Drill Frame

77

) =N

S Sy S
= AN = e
o © VeaeN %

225 ghp



XZ320/A/B/D 7KF-5E I BEHL&1F B A

[v) XCMG

A\

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS

0041702000 %%Z2  Drill Frame

Fs  YRMUEE B HE #HE
No. Part Number Part Name Q'ty Remark
28 0042402057 h Pin 1

29 0041602091 RS Bracket 1

30 0041602096 h Pin 2

31 104030087 ERE M16 Nut 6 GB/T6170
32 104000245 2 M16X65 Bolt 6 GB/T5782
33 0042402060 PN i1 Roller 1

34 105000179 S RENEE P Spring Bushing 2 JDB-190110-100
35 0041602108 LIRSS Bushing 2

36 0042402065 AR Front Roller 1

37 105000180 SRRV Spring Bushing 2 JDB-1 6075-55
38 0042402012 LA Mounting Plate 1 b
39 105000138 SRS Spring Bushing 4 SF-1 5060
40 104040022 P 24 Washer 4 GB/T93
41 104000427 24 M24X45 Bolt 4 GB/T5783
42 0041602112 it Baffle 1

43 0041602038 B Tapered Pin 2

44 104070193 £ 4X18 Tapered Pin 4 GB/T91
45 0041602039 ek Coupler 1

46 0041602048 #k Coupler 1

47 004140237 B Pin 2

48 0041602049 2k Coupler 1

49 104030231 R M27X2 Nut 1 GB/T6171

VE: XZ320B /K7€ MBS 22 &1 I

Eh4E 226



XZ320/A/B/D /K58 RIS B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

) XCMG /4 4

0041802000 %448  Drill Frame




5 e V%
A\ \ (BT XCMG

0043002000 %54 Drill Frame

S YRS 2R BE 1
No. Part Number Part Name Q'ty Remark
1 0043002001 R L Frame 1
2 103060347 %% TL12510-300 X 170X 3125  Hose Trac 1
3 0041602066 i Axes 1
4 104000082 2 M10X30 Bolt 8 GB/T5783
5 104040008 P8 10 Washer 10  GB/T93
6 104040030 [ 10 Washer 16  GB/T97.1
7 104030024 B2RE M10 Nut 8 GB/T6170
8 105000138 SRR Spring 4 SF-1 5060
9 0041802062 Fhi Baffle 2
10 104040022 i 24 Washer 5 GB/T93
11 104000344 HEFE M24X80 Bolt 2 GB/T5782
12 104000529 2 FE M24X60 Bolt 3 GB/T5782
13 104030039 HERE M24 Nut 2 GB/T6170
14 104040004 I 16 Washer 48  GB/T93
15 104020519 24T M16X100-10. 9 Bolt 48  GB/T70.1
16 0043002022 FRAZ R Limitr 1
17 0043002019 2% Rack 3
18 104000077 124 M10X20 Bolt 2 GB/T5783

VE: XZ320D K8 [ B LA 2R 441 B A

ghae 228



X2320/A/B/D 7KF 5 [F 45 HL &1 FEI ”
D Horizontal Directional Drill SPARE PARTS CATALOGUE

xR
)

4% Frame

0041602069

229  ghZE



A\

XZ320/A/B/D 7KF-5E I BEHL&1F B A

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS

[v) XCMG

0041602069 #5428 Frame

S RS 2R HE - 3:3

No. Part Number Part Name Q'ty Remark
1 0041602070 Wz Mount Frame 1
2 111030089 HEeN Plate 12 JSP-1-18x75x10
3 104020261 T M6x15 Bolt 28 GB/T70.2
4 0041602078 B Shim 8
5 111030090 HEEoN Plate 2 JSP-1-48x160x10
6 0041602079 5 Shim 4
7 004140058 Kt Roller 1
8 105000025 iV il Bearing 1 SF-16540
9 105000026 SRRV Bearing 1 SF-16570
10 0041602080 Ll Shaft 1
11 0041602081 iK% Front Roller 1
12 105000135 SRR R Bearing 2 SF-1 8080
13 0041602082 i Shaft 1
14 0041602083 AR Pin 1
15 104050011 P 80 Spacer 2 GB/T893.1

VE: XZ320. XZ320B 7K & [a) B B LT 48 44 1

B

230



B
o
%M
23
I <
W

<
oz
Sa
>SS
=y
o
a2
Na

=

=]

m

V) XCMG

0041601000 JE#E Track Group

231 R



A\

XZ320/A/B/D 7KF-5E I BEHL&1F B A

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS

0041601000 JiK#E Track Group

[v) XCMG

F5  WRMRES BE B

No. Part Number Part Name Q'ty Remark
1 104030165 EEE M20 Nut 16 GB/T889.1
2 0041601200 FATERE L.H. Crawler 1 Fric
2 0041601001 FEATERE L.H. Crawler 1 % AC
3 104040027 H[E 20 Washer 16 GB/T97.1
4 104000034 HEFE M20%60 Bolt 16  GB/T5782-10.9
5 0041601191 Hh Pin 1
6 0041301017 it Cover 8
7 104040008 I 10 Washer 16 GB/T93
8 0041601043 Ll Pin 1
9 104020084 BRET M10%20 Bolt 16 GB/T70.1
10 0041301014 Hh Pin 4
11 0041301016 Ll Pin 2
12 0041301019 Te R e SChE Left Tube
13 0041601066 p=pich Main Frame 1
14 0041301021 Vel ynd Right Tube 1
15 0041601088 HATERE R.H. Crawler 1 BB
15 0041601041 HATERE R.H. Crawler 1 b [
16 105000022 T A& Oilless Bearing 2 SF-1 4540

F: XZ320. XZ320A. XZ320B 7K V5€ [n) B HLAREC AR JE 717 45 5L i1 M, SR A5 e i i S At Ak

HAEEAM . XZ320D 7K 58 1) Bl LFR BC AW B 7 i 25 e R A8 A B i o
KA 232



V) XCMG

X2320/A/B/D 7KF %€ [E 45 HL-& 1 EI ”
D Horizontal Directional Drill SPARE PARTS CATALOGUE

0041601001&0041601041 4TEME Crawler

233 R



5 e V%
A\ \ (BT XCMG

0041601001&0041601041 4TEHE  Crawler

5 RS 2R BE BYE
No. Part Number Part Name Q'ty Remark
1 0041601064 3 R.H. Track Frame 1
2 0041601065 f PG L.H. Track Frame 1
3 104030164 IERE M27 Nut 16 GB/T889.1
4 104000849 IEHE M27%220 Bolt 16 GB/T5782
5 0041201010 T ER Lower Roller 16
6 104000357 12 M16x45 Bolt 24 GB/T5783
7 104040004 HIE 16 Washer 24 GB/T93
8 103021170 A7 7E Y AL Planetary Gear Box 2
9 004130002 e Lty Track Sprocket 2
10 104050013 HIE 14 Washer 24 GB/T93
11 104000849 BB M14x65 Bolt 24 GB/T5782
12 004130485 S LMELK R E ]T)jvcijouer And Idler
13 111030148 I I s Rubber Track 2

: XZ320. XZ320A. XZ320B. XZ320D 7K F5E MES HLbRBCEN B 44T 3 B &R B
& 234



X2320/A/B/D 7KF %€ [E 45 HL-& 1 EI ”
B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

xR
C

0041601200&0041601088 4TEME Crawler

235 A



A\

0041601200&0041601088

XZ320/A/B/D 7KF-5E I BEHL&1F B A

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS

1T ESEE  Crawler

[v) XCMG

FFg

\OOO\]O\U]LL»)N#—‘g

—_ =
[ =)

12

13
14

v XZ320. XZ320A. XZ320B 7K & [ a8 ML AR BCAR JE 77 17 1 2% B 214 I -

YRS

Part Number

0041601097
0041601089
104030164
104000849
0041601090
104000357
104040004
103021170
103060268
104050013
104000849

0041601091

103060267
111030243

2

Part Name
HWGE R.H. Track Frame
fe L.H. Track Frame
BELE M27 Nut
B M27%220 Bolt
XHE Lower Roller
AR M16x45 Bolt
e 16 Washer
T AE IR Planetary Gear Box
IKEh%E Track Sprocket
P 14 Washer
AR M14x65 Bolt
S T ST Trac.k Roller And Idler

Device

JE s Track
N Rubber Track

&
Q'ty

16
16
16
24
24

24
24

84

&

Remark

GB/T889.1
GB/T5782
GB/T5783

GB/T93

GB/T93
GB/T5782

JKEL 236



XZ320/A/B/D /K58 RIS B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

) XCMG /4 4

004130485 St MBIk 3B E  Track Roller And Idler Device

237 RE



5 e V%
A\ \ (BT XCMG

004130485 ‘T4 Syl Elk' EBE B  Track Roller And Idler Device

5 RS 2R BE B
No. Part Number Part Name Q'ty Remark
1 104070289 4 10x100 Roll Pin 2 GB/T879-86
2 0041201013 HH Push Block 2
3 0041201014 & Spacer 2
4 0041201011 %8 62212-2RS1 Idler 2 e A 2 i ke
5 0041201012 Liii Idler Shaft 1
6 105010048 TRVAERSHA 62212-2RS1 Ball Bearing 2 62212-2RS1
7 0041201001 TR Yoke 1
8 0041301018 W Steel Tube 1
9 0041201002 S Tube 1
10 0041201015 5 ZEAF Cylinder Rod 1
11 101030092 48l 8-148 Backup Ring 2
12 101030072 O L8 2-148 O Ring 1
13 0041201007 MHEAREN Grease 1
14 0041101002 THIE Relief Valve 1
15 108000024 AR M10x1 Zerk 1 JB/T7940.1

VE: XZ320. XZ320A. XZ320B. XZ320D /K7€ W& IR AC AN B i 5 1) 58 Ak K 2% B 24 1F FE i .
A 238



XZ320/A/B/D /K58 RIS B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

) XCMG /4 4

0041601091 ‘T m%E Myl GLik S35 E  Track Roller And Idler Device

239 R



5 e V%
A\ \ (BT XCMG

0041601091 ‘T m % Syl Gk K35 E  Track Roller And Idler Device

5 RS 2R HE B
No. Part Number Part Name Q'ty Remark
1 104070289 4 10x100 Roll Pin 2 GB/T879-86
2 0041201013 HH Push Block 2
3 0041201014 & Spacer 2
4 0041601096 5135 Idler Roller 2 e 4R Ji ity
5 0041201012 h Idler Shaft 1
6 105010048 RVAERSIA& 62212-2RS1 Ball Bearing 2 62212-2RS1
7 0041201001 T Yoke 1
8 0041301018 W Steel Tube 1
9 0041201002 S Tube 1
10 0041201015 TEZEFT Cylinder Rod 1
11 101030092 418 8-148 Backup Ring 2
12 101030072 O L8 2-148 O Ring 1
13 0041201007 MHETRES Grease 1
14 0041101002 THIE Relief Valve 1
15 108000024 AR M10x1 Zerk 1 JB/T7940.1

TE: XZ320. XZ320A. XZ320B /K58 [ HLFRECAN B 15 M 46 Sk 252 B 4 it o
& 240



XZ320/A/B/D /K58 RIS B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

) XCMG /4 4

0041201010 £ #H%: Lower Roller

241 REE



e o W
A\ \ (BT XCMG

0041201010 £ H%*> Lower Roller

5 RS 2R BE BV
No. Part Number Part Name Q'ty Remark
1 004120021 EE Backstop 2
2 105010069 TRV R K Ball Bearing 2 6307-2RS1
3 004120019 LI Lower Roller 1 BCAG R I ity
4 004120020 Hh Shaft 1

e XZ320. XZ320A. XZ320B. XZ320D /K7€ [aleh HLARBC N JE 15 S B 58 544 B i
& 242



XZ320/A/B/D /K58 RIS B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

) XCMG /4 4

0041601090 . H%> Lower Roller

243 RE



e o W
A\ \ (BT XCMG

0041601090 = H %> Lower Roller

5 RS 2R BE BV
No. Part Number Part Name Q'ty Remark
1 004120021 EE Backstop 2
2 105010069 TRV R K Ball Bearing 2 6307-2RS1
3 0041601095 Ak Lower Roller 1 TiC 4R JiE iy
4 004120020 Hh Shaft 1

e XZ320. XZ320A. XZ320B 7KV 58 [ B ML bR B4R JE 717 572 548 &1t .
& 244



V) XCMG

X2320/A/B/D 7KF %€ [E 45 HL-& 1 EI ”
Z320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

0041301019&0041301021 B Assembly

245 JREE



e o W
A\ \ (BT XCMG

0041301019&0041301021 SR Assembly

FS5 YRR 2R BE BV
No. Part Number Part Name Q'ty Remark
1 0041301059 SCIE Righttube Assembly 1
2 0041301060 % Pin 1
3 104050055 41 40 Circlip 2 GB/T894.1
4 0041301058 X Tube Assembly 1
5 004120042 FESS Tapered Insert 2

: XZ320. XZ320A. XZ320B. XZ320D 7K -5E [k HL57 BE 24 B
& 246



XZ320/A/B/D /K58 RIS B &1 B

XZ320/A/B/D Horizontal Directional Drill SPARE PARTS CATALOGUE

) XCMG /4 4

247 KSR



XZ320/A/B/D AKFSEFISHLE A )"(m
XZ320/A/B/D Horizontal Directional Drill SPARE PARTS A

%Lk 248



[v) XCMG

TRINGR TIEAH TRENUAT PR 2> 7]
XUZHOU XUGONG FOUNDATION CONSTRUCTION MACHINERY CO.,LTD

k. REIIAERMBEFHALXIKIELR 36 5

Add: NO. 36, Tuolanshan Road, Xuzhou City, Jiangsu Province, China
BiE (Tel): +86-516-87892612; +86-516-87892620

f£E (Fax): +86-516-87892665

HR4s (Post Code): 221004

RS EIE (Service Tel): +86-516-87892690

REFEE (Service Fax): +86-516-87738173

FREMEBHEIE (Quality Inquiry Tel): +86-516-87892670
#ZEIE (Spare Parts Tel): +86-516-87892668

WARE R R

(All rights reserved, Violators will surely be prosecuted)

201249 BE 1R



